A W N -

A1

A2.

ct.
c2.
D1.
D2.
D3.
D4.

G1.
G2.

Notes for using this parts book

This book was prepared based on information available in February 1997.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line

r====17
1 t
|

If the symbol ¥ is found in the “Parts No.” column, refer to the Option parts on

page 72
. Machinebody ................... 1 M . Thread nipper mechanism ......... ...
Machinebody ................... 3 N. Synchronizer .......... ... ..........
. Upper shaft and needle bar P. Control box mechanism ...............
mechanism ..o 7
, Q. Airpressure mechanism ...............
Feed mechanism ..................... 9
) R1. Power supply equipment mechanism ...
Feed mechanism ..................... 11
) R2 . Power supply equipment mechanism ...
Feeder mechanism ................... 13
. S . Attachment set (Optionparts) .........
Feeder mechanism ................... 15
. T . Printed circuit board mechanism .......
Feeder mechanism ................... 19
. U. Machineheadparts ..................
Feeder mechanism ................... 23
) V.Powertable .......... ... ... ... . ...
. Lower shaft mechanism ............... 29
i W . Attachmentset (Optionparts) .........
. Lower shaft module mechanism ....... 31
o Z. ACCessories ...........cciiainn.
Lubrication ......... ... .. .. . . ... .. 35
o Gal. Optionparts ....................
Lubrication ........ ... .. .. ... 37
) , Ga2. Optionparts ....................
. Thread wiper mechanism ............. 37
) . Wa1l. Warninglabels ..................
. Threading mechanism ................ 39
. ) Wa2. Warninglabels ..................
. Bobbin winder mechanism ............ a1
. Thread trimmer mechanism ........... 43



Al.

F1{kB1% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

118-705-050

A1 . ERE% / Machine body / Maschinengehéduse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
3 104450109 4|5 L6t>8 RUBBER CAP, 8
4 159928009 Hdat1s RUBBER CAP, 15
5 117934009 1|d4+t>135 RUBBER CAP, 13.5
6 140392009 1MA1r24% OIL CAP
11 104450109 3|9at8 RUBBER CAP, 8
12 104449009 1|d4+>155 RUBBER CAP, 15.5
13 140392009 1A 174 OIL CAP
14 $37915009 1|~y KAHIN=R BED COVER, R
15 S41675109 VAN PAS BED COVER, L
16 106629002 8| x%T4a37 SCREW, SM4.37
17 062681012 2|+~ 3437-40X10 SCREW, PAN SM4.37-40X10
18 $41669009 HWP—Lzx~x—% ARM SPACER
20 062711212 3|+ ~0476-32x12 SCREW, PAN SM4.76-32X12
21 $41670009 MHax 1893 FACE PLATE ASSY
21-1 $41671009 B FACE PALTE
21-2 541672000 MNAL 1B FTIny %> PACKING
22 062401012 3|+ ~amax10 SCREW, PAN M4X10
26 $37920009 17> ELHIN— THREAD TAKE-UP COVER
27 062680612 1|+ ~N24.37-40X6 SCREW, PAN SM4.37-40X6
29 $42227009 1170 xv fMmG-3 RUBBER CAP, MG-3
45 $41763009 Y1 KhN=—L SIDE COVER, L
46 $41764009 1|4 KAH/IN=R SIDE COVER, R
47 008300604 8+ F>223%6 SCREW, TRUSS M3X6
85 S41673001 HWraHi—FKo3 EYE GUARD ASSY
85-1 $36691001 NFPAH-F I IYF 15873 EYE GUARD SET PLATE ASSY
85-1-1 $34844001 1"NFP1H-FrYYH 14 EYE GUARD SET PLATE
85-1-2 $34845001 171 H—KFEH1 EYE GUARD BASE
85-1-3 536071001 HPAH-FIFo 3T EYE GUARD SCREW
85-1-4 $36070001 N7AH-FERINZ EYE GUARD SPRING
85-1-5 106129002 11+ 357 NUT, SM3.57
85-2 S41674000 "WWFP1H-—F EYE GUARD
85-3 100257010 2| A% U357 SCREW, SM3.57
85-4 106129002 2|+ k357 NUT, SM3.57
86 062670512 2|+ ~33.57-40X5 SCREW, PAN SM3.57-40X5

118-705-050




A2 . £&B%R / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

A2 . E1RBIR / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
1 S41745001 WAFF XDy POSITIONING BEARING
2 018501236 4|7+ b5X12 BOLT, SOCKET M5X12
3 028050246 4INzHFHR2-5 WASHER, SPRING 2-5
4 025050236 AeSH¥HxFays WASHER, PLAIN M 5
5 541746000 11714 Kk EYE BOLT
6 021060206 122+ Y +e NUT, 2 M6
7 S41747009 1I8MHH I & BM SUPPORT BASE
8 S41748001 1IBMY ST OFL T BM SUPPORT FULCRUM SHAFT
9 149996001 1NANYTHLEeY FRY STOP CAM SET SCREW
10 105299003 1|bX%T635 SET SCREW, SM6.35
11 $41749001 2(25 2 v HH %16 THRUST WASHER, 16
13 S41750001 1\r5—16 COLLAR, 16
14 018061636 1|7+ K r6x16 BOLT, SOCKET M6X16
15 S41751001 Tvasra BOTTOM PLATE
16 018501036 3|7+ KL ksX10 BOLT, SOCKET M5X10
18 541752001 1BMYH IS KTy BM SUPPORT SLIDE SHAFT
19 $41753001 1|A~N=%56 SPACER, 5.6
20 018061636 1|7+ F rex16 BOLT, SOCKET M6X16
21 $03695001 1[4 x6 WASHER, PLAIN 6
22 S41754000 HASA KDDL E SLIDE CYLINDER ASSY
23 514473000 2{CQ2:KJL k M5X60 BOLT, CQ2 M5X60
24 $41940000 1T 7+ — 2042551248 AIRTUBE, (L= 1240)
25 518387004 Wx7—5F2-7 AIR TUBE, (L = 1300)
26 S41757001 2BMYH I H A ANY T BM SUPPORT BASE SLIDE SHAFT
27 012060636 4|7+ S6X6 SET SCREW, SOCKET (FT) M6X6
28 $41758001 1BMHHIRANY 4 SLIDE SHAFT, BM SUPPORT (R)
29 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
30 $41759001 1{BM## IR BM SUPPORT, R
31 018501236 3|7+ H I b5XI12 BOLT, SOCKET M5X12
32 $41760001 1N2AS1R1% SLIDE PLATE
33 062401016 1|+ ~34x10 SCREW, PAN M4X10
34 028040246 1 x¥Hx2-4 WASHER, SPRING 2-4
35 025040236 1e>HHxFama WASHER, PLAIN M 4
36 $41761001 1M rFaey sy ADJUSTING SHAFT, B\M BASE
37 018061236 3|7 FFI b6x12 BOLT, SOCKET M6X12
38 025060236 3leS>¥HxFarys6 WASHER, PLAINM 6
39 104833009 1{34at>4a3 RUBBER CAP, 4.3
40 $41762009 1HE-—2—-41750 MOTOR BASE, 750
41 018062036 4|7+ K +6X20 BOLT, SOCKET M6X20
42 028060246 4Nz ¥ Hx2-6 WASHER, SPRING 2-6
43 025060236 dle>HHxF1ve WASHER, PLAIN M 6
44 104450109 4|3 Lt>8 RUBBER CAP, 8
48 S41765009 1y ronn- REAR COVER
49 008400604 5|+ k5 214x6 SCREW, TRUSS M4X6
50 S41767000 t17o-nq7 BLOW PIPE
! 51 531704000 1T 7—F2—74Xx1260 AIR TUBE, 4X1260

\l/ 52 625010000 113102752 7NK-2N CORD HOLDER, NK-2N
53 062400616 1|+ ~amaxs SCREW, PAN M4X6
54 S41768001 1Ny RS BEAD BASE
55 $41769001 2|2 ST 84T HINGE SHAFT SUPPORT
56 018403036 8|7+ KL b ax30 BOLT, SOCKET M4X30
57 104821009 2|d4+t>105 RUBBER CAP, 10.5
58 017086006 6Kl k8X60 BOLT, M8X60
59 213650001 6|7 2.3X8.5X385T WASHER, 2.3X8.5X38ST
60 028080246 6|/ xHHx2-8 WASHER, SPRING 2-8
61 021080206 6|22+ b8 NUT, 2 M8
62 158830001 212 BED HINGE
63 158831001 2|l YEY PIN
64 048080342 2| F XTJE8 RETAINING RING, E8

151-705-050 151-705-050



A2 . E1kB1& / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la méaquina

A2 . F1KxB31% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY [ NAME OF PARTS RV
65 025100132 2(e>¥Hxo3as0 WASHER, PLAINS 10
66 158832009 2l YLy IdL HINGE PIN SUPPORTER RUBBER
67 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
68 018061636 4|7 F KL b6X16 BOLT, SOCKET M6X16
69 028060246 LN H%2-6 WASHER, SPRING 2-6
70 025060236 LESHHEXFII6 WASHER, PLAIN M 6
71 541770009 27V v3ar CUSHION
72 541771001 VA =Rk - BED SETTING BASE
73 018061636 1|7+ HFI L 6X16 BOLT, SOCKET M6X16
74 018401236 2({7+FILkax12 BOLT, SOCKET M4X12
75 025040236 2{e>¥HxFII4 WASHER, PLAIN M 4
76 159928009 I ER A RUBBER CAP, 15
78 $41772009 1 e IR OIL PAN ASSY
78-1 $41773009 11Ny OIL PAN
78-2 154467001 IR TAR =X A/ DUST OILER
78-3 037301215 2|VF X2V EL3IXI2 TAPPING SCREW, PAN V M3X12
78-4 $18093100 117 3 EEaxa WICK, 4X4
79 114486002 NWRYF15-521 OILER
80 062300616 5[+ ~2Mm3x6 SCREW, PAN M3X6
81 541774001 1ty —-41 SENSOR BASE
82 018400836 2|7+ K b 4xs BOLT, SOCKET M4X8
83 025040236 25 HxFLI4 WASHER, PLAINM 4
84 028040246 2{/N 2 H x2-4 WASHER, SPRING 2-4
87 028040246 8|/ xHYHx24 WASHER, SPRING 2-4
88 509197000 1|Ae-Far -5 SPEED CONTROLLER
89 514085001 1MNz7-F2-7 AIR TUBE, 4X82
90 021060206 112223V k6 NUT, 2 M6
e
151-705-050 151-705-050




B . L&k - $14%R31R / Upper shaft and needle bar mechanism B. L #f - $14%R8{% / Upper shaft and needle bar mechanism

/ Obere Welle und Nadelstangenvorrichtung / Obere Welle und Nadelstangenvorrichtung

/ Mécanisme de arbre supérieur et barra a aiguille / Mécanisme de arbre supérieur et barra a aiguille

/ Mecanismo del eje superior y la barra de aguaja / Mecanismo del eje superiory la barra de aguaja

REF.NO. CODE |qTY B AA NAME OF PARTS RM
1 541677001 ooy UPPER SHAFT
2 153040001 I EEP =P CRANK ROD ASSY
2-1 144712001 2lv 22876 SCREW, SM4.76
3 541678001 o792 x20F UPPPER SHAFT BUSH, F
4 014780622 | 1|7+ b Xx36357 %3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 | 1|v7 o2 x5uMm UPPER SHAFT BUSH, M
6 072630260 | 1|~7 1> 6302vv BALL BEARING, 6302VV
7 048150142 | 1|{rx7v43™cis RETAINING RING, C15
10 152231000 | 1|zu7r1o35>4 COUNTER WEIGHT
11 100250001 UPZE AT SCREW, SM7.14
12 014770622 | 2|7+ b x%T6357 K3 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1| r2 %635 SET SCREW, SM6.35
14 541679001 hursLenys THREAD TAKE-UP LEVER ASSY
14-1 $41680001 17rEer93 THREAD TAKE-UP ASSY
14-2 152236001 17 eI Iy THREAD TAKE-UP SUPPORT STUD
14-3 152237001 IINE L rEPY NEEDLE BAR CRANK
14-4 132051001 1+¥327357L SCREW, FLAT SM3.57L
14-5 152238001 HIVE L IP2 P THREAD TAKE-UP LEVER
14-6 541696001 HAu®y %8727 3 NEEDLE CLAMP ASSY, 8.72
14-6-1 062680812 1]+~ 2437-40%8 SCREW, PAN SM4.37-40X8
15 014760622 | 1|73+ Ax2T595 SET SCREW, SOCKET SM5.95
16 102630001 3Nk TLFsns O NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 | 2|nUEHTLF 1 NEEDLE BAR GUIDE
18 062670612 | 4|3 ~2357-40X6 SCREW, PAN SM3.57-40X6
19 S41683000 | 1[AUKSTLF1H1 NEEDLE BAR GUIDE BASE
20 062781412 | 2|+ ~2635-28x14 SCREW, PAN SM6.35-28X 14
21 $41684000 | 1|1 UEHT7LF+AEF NEEDLE BAR GUIDE, F
22 018501036 [ 2|7+ #L k5X10 BOLT, SOCKET M5X10
23 541685001 PR CEE TS NEEDLE BAR BUSH, U
24 541686001 HGEPELZER LY NEEDLE BARBUSH, D
25 541687001 UL ZEE I Z L NEEDLE BAR BUSH BASE, F
26 154627001 1[0 #5252 0Ds NEEDLE BAR BUSH, DS
27 018681232 | 2|7+ h437-40X12 BOLT, SOCKET SM4.37-40X12
28 $37940001 1lrsxxes LOCATORPIN
29 $37928019 222> )DPX1I7NY NEEDLE DPX17NY (#19)
30 541688000 | 1|25z +hn5— THRUST COLLAR
31 014760622 | 2|7+ r A %595 SET SCREW, SOCKET SM5.95
32 101482001 PP PP VRE: CONNECTING ROD PARTITION PLATE
33 $41689001 AVELZE IS NEEDLE BAR CLAMP LEVER
34 $41697001 Ny #sg%7947 3 NEEDLE BAR CLAMP ASSY, 7.92
34-1 062680812 1|4 ~23437-40X8 SCREW, PAN SM4.37-40X8
36 541691001 HGYE LI NEEDEL BAR, IP
37 541692001 IEPERYVE Y. AUXILIARY NEEDLE BAR
38 541693001 14> 24 SHOULDER SCREW, M4
39 $41694001 AU RXTLFq NEEDLE CLAMP GUIDE
40 541695001 2[nukx NEEDLE CLAMP
41 018680822 2|7+ HRI h437X8 BOLT, SOCKET SM4.37X8
42 110735002 | 2|¥##4% WASHER
43 144458001 2{7 27 YF LA X357 SET SCREW, SM3.57
"FTvawma" " OPTION PARTS "
29 $37928021 2|32 UDpPx17NY NEEDLE DPX17NY (#21)
118-705-123 118-705-123




/ Mecanismo de la alimentacion

C1.:X') B8R / Feed mechanism / Transportvorrichtung / Mécanisme de I’entrainement

C1.3% ') B31% / Feed mechanism/ Transportvorrichtung / Mécanisme de I’entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE |qTy Eo x4 NAME OF PARTS RM)
1 $41698001 | 1|xtsuL/i—%3 X-FEED LEVER ASSY
1-1 $41699000 | 1|x*% UL /t—100 X-FEED LEVER, 100
1-2 152743001 | 1|3atsunsdw TACK LENGTH SLIDE BLOCK
1-3 156956001 | 1|u>s s LINK SHAFT
1-4 014760622 | 1|7+ rx 2595 SET SCREW, SOCKET SM5.95
1-5 $37932001 | 1|#2vunsan FEED CAM ROLLER
15 1-6 $37933001 1lapvs ROLLER SHAFT
1-7 014760622 | 1|7+ r 2% 595 SET SCREW, SOCKET SM5.95
2 $41700001 | 1|#>5> k45X HOME POSITION DOG, X
3 062680612 | 1|+ ~24.37-40x6 SCREW, PAN SM4.37-40X6
4 $37934001 | 1|xtouLsi—x5n X FEED LEVER BUSH
5 183493001 | 1|#2Uvsevyrh5-43 FEED SHAFT SET COLLAR ASSY
5-1 $09212001 | 1|evrns- SET SCREW COLLAR
5.2 101706001 | 2|k x %635 SET SCREW, SM6.35
6 $41701001 | 1|lyrouLsis—23 Y-FEED LEVER ASSY
6-1 $37936001 | 1|vyt2yLsi— Y-FEED LEVER
30 6-2 $37932001 | 1|4 unsao FEED CAM ROLLER
6-3 $37933001 | 1|aovs ROLLER SHAFT
6-4 014760622 | 1|7# k2% U595 SET SCREW, SOCKET SM5.95
34 »!} 6-5 152743001 | 1|3at2unsa= TACK LENGTH SLIDE BLOCK
6-6 $41702001 | 1|psa=v2 SLIDE BLOCK SHAFT
6-7 048040342 | 1|+ x7Ea RETAINING RING, E4
23 24 20 27 6-8 $28090001 | 1|ev rn5— SET SCREW COLLAR
3—48 30 29 ° 6-9 014680422 | 1|77 b x %4377 % 3 SET SCREW, SOCKET (CP) SM4.37
)») @' J . 6-10 014760622 | 1|7+ rx 2595 SET SCREW, SOCKET SM5.95
7 152760001 | 1|s5442uULin—3% TACK WIDTH LEVER SHAFT
8 048180142 | 1|{rx743%cC1s RETAINING RING, C18
9 152756001 | 2|25z r##H 218 THRUST WASHER, 18
10 014760622 | 1|7+ k xx o595 SET SCREW, SOCKET SM5.95
11 $41703000 | 1|pmMT 54 kX PM BRACKET, X
12 $41704001 | 1|#4 U Lx FEED CAM
13 014760622 | 2{7+ r 2% 595 SET SCREW, SOCKET SM5.95
14 $41705001 | 1|navox CAM SHAFT, X
15 070688850 | 3|4 %4~ resszznR BALL BEARING, 688ZZNR
16 018405032 | 4|7+ % kaxso BOLT, SOCKET M4X50
19 $37937001 | 1|{#4UnLF54v FEED CAM BRACKET
20 $37941001 | 1|#2Unay FEED CAM, Y
21 014760622 | 2|73+ x2us95 SET SCREW, SOCKET SM5.95
22 $37939001 | 1|pravs CAM SHAFT
23 048060342 | 1|+ x7e6 RETAINING RING, E6
24 070688850 | 2|s v 4 resszzng BALL BEARING, 688ZZNR
25 $37940001 | 2|1Fxsry LOCATORPIN
26 062681012 | 2|+ ~0437-a0x10 SCREW, PAN $SM4.37-40X10
27 $37942000 | 2|hvTULnTs COUPLING HUB, 8
28 $37943000 | 2|Hv 7V 51 T635 COUPLING HUB, 6.35
29 $37944000 | 2|hVTULFR~-¥ COUPLING SPACER
30 014760622 | 8|7# t xxus595 SET SCREW, SOCKET SM5.95
31 S41706001 | 1|x2us17 3114 FEED BAR GUIDE PLATE
32 145318001 | 4|y xxva37 SCREW, SM4.37
33 100032004 | 2|¥35xva37 SCREW, FLAT SM4.37
34 $37946001 | 1|#42usr5o ks FEED HOME POSITION DOG
35 062300512 |  1]#~a3x5 SCREW, PAN M3X5
36 $37947001 | 1|#¥>7>e>4—truUvsr1s  |HOMEPOSITION SENSOR SET PLATE
37 $41707001 | 1|xer4—ruvsr 12 X-SENSOR SET PLATE
38 062680612 2{+~34.37-30x6 SCREW, PAN SM4.37-40X6
39 100645003 | 1|¥#x WASHER
118-705-202 118-705-202

-10-



C2 .3% ') Bd{% / Feed mechanism/ Transportvorrichtung / Mécanisme de I’'entrainement

/ Mecanismo de la alimentacién

C2 .:%!) Bf® / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY EAA NAME OF PARTS RM
1 S41777001 1M+ 70817%2 FEED BAR ASSY
1-1 $41778001 HEFAREEA FEED BASE ASSY
1-1-1 $16431001 2|5x11T 7 STUD, 5X11
1-2 541780001 HERFAEES A FEED BAR ASSY, X
1-2-1 $16431001 2|5x11T% STUD, 5X11
1-3 541782001 1 +o2UF1Y FEED BAR, Y
1-4 $41783000 1|7oza-5x CROSS ROLLER, X
1-5 $41784000 1l7o0zx0-5y CROSS ROLLER, Y
1-6 018501636 8|7+ K +sx16 BOLT, SOCKET M5X16
1-7 018501036 8|7+ F I k5X10 BOLT, SOCKET M5X10
2 018500836 3|7+ FI b5x8 BOLT, SOCKET M5X8
3 018500636 1|7+ K bsxe BOLT, SOCKET M5X6
4 541785001 eI FEED COVER
5 008400604 2|+ k> 2104x6 SCREW, TRUSS M4X6
6 $41786000 HENMAENUEE: FEED DECORATIVE PLATE
7 S41787001 1AHIH57F73A WORK CLAMP ARM ASSY, A
7-1 S41789001 1Ay zE I F WORK CLAMP SET ARM
7-2 018401636 2|{7F K bax16 BOLT, SOCKET M4X16
7-3 028040246 2\Nx¥HR2-4 WASHER, SPRING 2-4
7-4 025040236 2| HxFav4 WASHER, PLAIN M 4
7-5 018401036 8|7+ K hax10 BOLT, SOCKET M4X10
7-6 S41791000 2{ AN~ SPACER
7-7 $41792000 2|20 4873 CYLINDER ASSY
7-8 $41794001 2|7—FA FOOT, A
7-9 018400836 47 F KN+ axs BOLT, SOCKET M4X8
7-10 $14974001 2179+ bk PRESSER NUT
7-11 102707002 2| H = WASHER, PLAIN 4
7-12 541796001 2|44 WORK CLAMP
7-13 521716001 2(F2 AV K xYax10 SCREW, M4X10
7-14 028040246 2|\ Y H %24 WASHER, SPRING 2-4
7-15 102707002 2| H = WASHER, PLAIN 4
8 541801001 HEFDEE = EE FEED PROTECTED PLATE
9 018401036 2|7+ K b ax10 BOLT, SOCKET M4X10
10 028040246 2|\ R Y Hx2-4 WASHER, SPRING 2-4
1 025040236 2| HxFava WASHER, PLAIN M 4
12 $18387007 1MNz7Fa-7 AIRTUBE, (L=370)
13 S08125000 1|z 7+ — 2481 AIR TUBE, 4-S1 (L=410)
14 $41635000 11T 7% — 2042550318 AIR TUBE, 04255 (L=310)
15 $41935000 1| 74—~ 2042550358 AIR TUBE, 0425S (L = 350)
16 $19557000 2|afigaz=*>714 MINIATURE UNION, Y4
17 018501636 2|7+ E I r5X16 BOLT, SOCKET M5X16
18 028050246 2|2 ¥H %25 WASHER, SPRING 2-5
19 025050236 2|lES>¥HRF IS WASHER, PLAINM 5
20 541802001 HEFAEEE K FEED PLATE BASE
21 018401036 217+ KL kax10 BOLT, SOCKET M4X10
22 028040242 2IN Y H x2-8 WASHER, SPRING 2-4
23 025040136 2|eS¥HxvINA WASHER, PLAINS 4
24 X IEPUEE FEED PLATE
25 $19543001 2| H % WASHER
26 028040246 2|\ 2 ¥ H %24 WASHER, SPRING 2-4
27 018400636 2|7 F+FI b ax6 BOLT, SOCKET M4X6
28 541804001 1lzdavans RULLER
29 025040236 2|EZ>¥HxFava WASHER, PLAIN M 4
30 028040246 2|82 H %24 WASHER, SPRING 2-4
31 018400836 2|7+ FIL bk axs BOLT, SOCKET M4X8
32 $41943000 2|x 75K — 2042551458 AIR TUBE, 0425S (L = 1450)
34 524949000 1{cQa# L F M3X45 CQ2BOLT, M3X45

-11-

151-705-202

-12-

151-705-202




D1.7 1« — & —B81% / Feeder mechanism/Knopfsortierer/ Tricur de boutons

/ Mecanismo de botones

D1.7 « — & — &% / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

106

13-

151-705-256

-14-

REF.NO. CODE Q'TY EoXq NAME OF PARTS RM
1 S41511001 1714 4—-~R-214 FEEDER BASE PLATE
2 118550001 213Uy ke DOWEL PIN
3 017086006 3K+ 8X60 BOLT, M8X60
4 028080246 3N xHHx2-8 WASHER, SPRING 2-8
5 213650001 3|72.3X8.5X385T WASHER, 2.3X8.5X38ST
6 021080206 3272 FY b8 NUT, 2 V8
7 S$41512001 HEEEZ Pi=VEXs POSITIONING BLOCK, C
8 018062036 2|7 F KL h6X20 BOLT, SOCKET M6X20
11 028060246 22 ¥ H%x2-6 WASHER, SPRING 2-6
12 $24089001 1[4 b 8x50 BOLT, M8X50
16 021080206 122+ 18 NUT, 2 M8
17 $41960001 1My —tYUusrra SENSORSETTING PLATE
18 018401036 2|7+ ®i haxi1o BOLT, SOCKET M4X10
19 028040246 2"z HHx2-4 WASHER, SPRING 2-4
20 025040236 2|les¥HxFaya WASHER, PLAIN M 4
21 $41513001 1714 4-4%21E1% FEEDER TAKE SHELTER PLATE
22 $16122000 1Mo570L8— CLAMP LEVER
23 028080242 1Nz HH %28 WASHER, SPRING 2-8
24 159947001 HA MY TLR—HHz WASHER, PLAIN 8
25 118550001 213Uy %E> DOWELPIN
26 $41514001 1M1 ¥x¥x7av4os POSITIONING BLOCK, B
27 018063036 2|7+ EI F6X30 BOLT, SOCKET M6X30
28 028060246 2|12 H %26 WASHER, SPRING 2-6
30 S$41515001 1MnRFantr1x LOOP WIDTH ADJUSTING PLATE
31 $16122000 15708 CLAMP LEVER
32 028080242 1|32 ¥ H %28 WASHER, SPRING 2-8
33 159947001 HAMYTLN=HFHZ WASHER, PLAIN 8
34 $41516001 1r¥¥2x70V%A POSITIONING BLOCK, A
35 018063036 2{7F AR F6X30 BOLT, SOCKET M6X30
37 028060246 21Nz ¥Hx2-6 WASHER, SPRING 2-6
38 $24250001 1|+ +8x90 BOLT, M8X90
39 021080206 2123+ Y b8 NUT, 2 M8
100 $41517000 o8- FFS5H Yk CYLINDER ARM BRACKET
101 156958001 224N F 7 )HFT Y FEED ROCK ARM STUD
102 018062036 2| 7F K F6X20 BOLT, SOCKET M6X20
103 028060246 2( N2 ¥ Hx2-6 WASHER, SPRING 2-6
104 076002800 2(2 v T 9 Y 4600222 BALL BEARING, 600227
105 048320242 2(kx77F+amc32 RETAINING RING, C32
106 $41518000 HEA PP B DRIVING CYLINDER ARM
107 S09132001 1ferFzxY-F7 3 PINCH SLEEVE ASSY
107-1 018063022 1|7+ %) k6x30 BOLT, SOCKET M6X30
109 $41519001 HIPDPZE- RN b CYLINDERSETTING ARM SHAFT
110 048150142 1Mrx723%Cts RETAINING RING, C15
11 116920001 2177 USR5 YL THRUST RING
112 $12134001 1Fht4THS— INNER PRESSER COLLAR
113 012060636 2(7+ES6x6 SET SCREW, SOCKET (FT) M6X6
114 $41520001 PR PE IV P CYLINDER CONNECTING ROD
115 509132001 e FR)=F4 3 PINCH SLEEVE ASSY
115-1 152725000 MHersFzy—-7 PINCH SLEEVE
115-2 018063022 1|7+ F +6X30 BOLT, SOCKET M6X30
118 $41521000 1>V 4—25x107 3 CYLINDER ASSY, 25X10
118-1 $41522000 10> 4—25x10 CYLINDER, 25X10
118-2 $41523000 v+ yons3aqs b KNUKLE JOINT
118-3 S41524000 2|1V o3anE PIN
118-4 $12150000 2|+ — X T IFEMSHL-4 TUBE ELBOW, M-5HL-4
119 025100236 2|l HExFII10 WASHER, PLAIN M 10
120 $41525001 PP PER S 2 CYLINDER SUPPORT
121 018061636 2|7+ K F6X16 BOLT, SOCKET M6X16
122 028060246 2(1N 2 ¥ H %26 WASHER, SPRING 2-6
123 025060236 2|lESH¥HRxFIYE WASHER, PLAIN M 6
124 $41526001 1A RYIN—H1 STOPPER BASE
125 018061636 2(7+ %N rexi6 BOLT, SOCKET M6X16
126 028060246 2(N2HHx2-6 WASHER, SPRING 2-6
127 S$14874000 1>avsr7rv-n SHOCK ABSORBER
129 $41527001 AR N SRR SENSORSETTING PLATE
130 0A5401006 1|+ ~X¥% 24x10D8 SCREW, PAN (5/P WASHER) M4X10
151-705-256



D2.7 « — 4 —F3f% /Feeder mechanism/Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

D2.7 « — & — 1% / Feeder mechanism/Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE |QTY Eo X1 NAME OF PARTS RM
131 $41528001 Ner#-rs SENSOR DOG
132 060400816 | 1l/v1> raxs SCREW, BIND M4X8
133 $41529001 | 2|%—-42z=vr7r3152 FORK UNIT GUIDE SHAFT
134 012500536 | 4|7+ 355x5 SET SCREW, SOCKET (FT) M5X5
135 $14874000 | 1|>3vsr7v—i SHOCK ABSORBER
& 15 153 1 153 136 $41530001 | 4le>v—ruvras SENSOR SETTING PLATE
137 060400816 | 4|/x1> raxs SCREW, BIND M4X8
d Q?/JQ 138 025040236 5|les¥HxFaya WASHER, PLAIN M 4
= QR\ 142 $41912001 T iy FORK GUARD SUPPORT
e Q@w\ 150-3 143 018061436 | 2|7+ % hexia BOLT, SOCKET M6X14
NN 144 028060246 | 2|/ x¥ %26 WASHER, SPRING 2-6
ﬁm\[\\ DB 135 145 025060236 | 2|e5#H2F296 WASHER, PLAIN M 6
146 $41913000 | 1|{x—2#—F1 FORK GUARD, 1
147 004400814 | 2|+#351axs SCREW, FLAT M4X8
148 $41914000 | 1|{x—2#—r2 FORK GUARD, 2
149 $31258001 1{+4% 5 4x6 SCREW,FLAT M4X8
150 $41531001 PP Y SR CYLINDER BASE ASSY
150-1 $41532001 IPPPE YR CYLINDER BASE
150-2 $41533000 | 2|735>v7yvya FLANGE BUSHING
150-3 060400616 |  2{/51 > FMaxe SCREW, BIND M4X6
151 018061436 2|7F+&Nb6X14 BOLT, SOCKET M6X14
152 028060246 | 2|/t x4 %26 WASHER, SPRING 2-6
153 $41534000 | 1|2 u> #16xa0% 3 CYLINDER ASSY, 16X40
271 153-1 541535000 | 1]> v > 4 16x40 CYLINDER, 16X40
272 242 153-2 $12150000 | 2|+ — 2T LEMSHL4A TUBE ELBOW, M-5HL-4
273 154 146354001 | 2|##z WASHER, PLAIN 5
71— ‘323 155 153218001 oaq vyt ns— LOWER THREAD RETAINER COLLAR
272 268 156 $41536001 IPPPEDLE L. CYLINDER CONNECTING PLATE
273 / 157 $41537000 | 1| v> 416x125% 3 CYLINDER ASSY, 16X125
_/ 157-1 541538000 | 1| vu> s16x125 CYLINDER, 16X125
241 254 157-2 S$12150000 2|F— 2T ILEM-SHL-4 TUBE ELBOW, M-5HL-4
158 $37454000 | 1|1v=rvonvarsr KNUCLE JOINT
159 541539001 HEEET, GUIDE SHAFT
160 021500216 | 2[2v2%v ks NUT, 2 M5
161 028050246 | 2|/ix¥#H %25 WASHER, SPRING 2-5
162 028050246 | 1|/xx##Hx25 WASHER, SPRING 2-5
190 028030246 | 2|/xx##H 223 WASHER, SPRING 2-3
191 S41540000 | 1|x-27354v KR FORK BRACKET, R
192 $12004000 | 4lu=7Ivva LINEAR BUSH
193 0A5400806 | 2|+#~+4 24xsps SCREW, PAN (S/P WASHER) M4X8
194 $23653001 251 kg2 rY SLIDE BASE STOPPER
195 062300502 | 2|+~z3xs SCREW, PAN M3X5
196 $12054000 | 1|sv>3> CUSHION
197 062401016 | 1]|*+~=z4x10 SCREW, PAN M4X10
198 025040236 | 1|e>#HxF1v4 WASHER, PLAIN M 4
199 $41541001 Hk=—s1FrL 02y Ky FORK POSITION DETECTOR DOG
148 142 200 $41630001 tHx—v 155 029892 FORK POSITION DETECTOR DOG, 2
201 018401036 | 2|7+ #. kax10 BOLT, SOCKET M4X10
mL-TR R - TR BaL-7H 202 028040246 | 2|1z ¥ H224 WASHER, SPRING 2-4
/For Thin materials loop / For Medium materials loop / For Heavy materials loop 210 028040246 22 ¥ H 224 WASHER, SPRING 2-4
211 $41542001 e PIN
212 048050142 | 1{rx7v43%cs RETAINING RING, C5
213 012400436 | 2|7+ E54axa SET SCREW, SOCKET (FT) M4X4
214 $41544001 Hrerros GUIDE SHAFT
215 012060636 | 1|7+ ES6xs SET SCREW, SOCKET (FT) M6X6
216 $41545001 k-2 251 K12 FORK SLIDE PLATE
217 018501236 | 2|7+ # . rsx12 BOLT, SOCKET M5X12
218 028050246 | 2|/vxyHx25 WASHER, SPRING 2-5
219 026050136 | 2|e>##xa4%s WASHER, PLAIN S 5
151-705-256 151-705-256

-15-

-16-




D2. 7 «+ — & — &k / Feeder mechanism/Knopfsortierer/ Tricur de boutons D2. 7 « — % — &% / Feeder mechanism / Knopfsortierer / Tricur de boutons

/ Mecanismo de botones / Mecanismo de botones
REF.NO. CODE [qTY £ A A NAME OF PARTS RM
220 $41543000 | 1|x-2 754 rF FORK BRACKET, F
156 221 018501636 | 2|7+ £ k5X16 BOLT, SOCKET M5X 16
153-1162 155 222 028050246 | 2|/xz¥# 225 WASHER, SPRING 2-5
158 154 : 223 026050136 | 2|e5¥H%a% %5 WASHER, PLAIN S 5
160@e - 224 021500216 | 2{2v 2+ ks NUT, 2 M5
S = — ) 225 $41548000 | 2lo-svu-suo420% 3 ROTARY CYLINDER ASSY, 20
\ — 153-2 225-1 $41549000 | 2{m-%uU-S UL 4 ROTARY CYLINDER
1571 1ol <. __ . 225-2 $12150000 | 4 |#— 2 T L& MSHL-4 TUBE ELBOW, M-5HL-4
g 572 > Efed: CW/J@ 226 541550000 | 2|3 UH—bUVrEA CYLINDER SETTING BASE
266 157-1 g 1501 = 227 018402536 | 4|7+ %L kax2s BOLT, SOCKET M4X25
/\ l\®15 150-3 228 S13330001 |  4|/axn7 SPRING HOOK
266 229 $16422001 | 2|e%/vx SPRING
D/R L %m 230 S41551001 | 2|lm—su—sura—3o4 ROTARY CYLINDER SHAFT
231 110367001 | 2|# 7% WASHER, PLAIN SPECIAL 8
232 012500536 | 2|7+ k& 35x5 SET SCREW, SOCKET (FT) M5X5
251 S41556101 | 2|aAxA¥TrUvr1% LOOSEN LOOP PRESSER SET PLATE
252 018501036 | 4|7+ # k5x10 BOLT, SOCKET M5X10
253 028050246 | 4|/Nz¥H %25 WASHER, SPRING 2-5
254 541557001 1|zux+4TF LOOSEN LOOP PRESSER FOOT, F
255 $41558001 1|z x+41TB LOOSEN LOOP PRESSER FOOT, B
256 $21715001 | 4|x%>AY Kz Jaxe SCREW, M4X6
257 $41559000 | 1|k—2#FT2 ryn FORK STOPPER
258 018401636 | 2|7+ rax16 BOLT, SOCKET M4X16
259 028040246 | 2|/\z¥Hx24 WASHER, SPRING 2-4
260 025040236 | 2|ES¥#zxF194 WASHER, PLAIN M 4
261 541560001 1nn—ruUvsr1aa COVER SETTING PLATE, A
271 242 262 $41561001 1n/s—rYY s 158 : COVER SETTING PLATE, B
272 263 018401036 | 4|7 F . b ax10 BOLT, SOCKET M4X10
273 256 264 028040246 | 4|/\x ¥ 5224 WASHER, SPRING 2-4
271 267 265 $41563109 | 1|7 14—»ni- FEEDER COVER
272——<h 268 266 0A5400806 | 4|+ ~+% 34x8DB SCREW, PAN (S/P WASHER) M4X8
73— by~ 267 028040246 | 4|/Xxy¥H 324 WASHER, SPRING 2-4
/ 268 025040236 | 4|lcS>¥AHxFama WASHER, PLAIN M 4
241 254 270 $43634001 Horyrs CONNECTTING PLATE
271 018400836 | 2|7+# raxs BOLT SOCKET, M4X8
272 028040246 | 2|/ix¥Hx24 WASHER, SPRING 2-4
273 025040236 | 2|eS¥HizFava WASHER, PLAIN M 4
<HhEMIL-TH> < For Medium materials loop >
234 $41622001 | 2|k—2n+v8 FORK, B
236 012400436 | 4|7+t Saxa SET SCREW, SOCKET (FT) M4X4
237 $41553000 | 2|k-27v a FORK BUSHING
238 048120142 | 4|rx7v23a%cr2 RETAINING RING, C12
241 $41623001 | 2|x-2 o418l FORK SHAFT, 1.8L
242 $41624001 | 2|k-2Y 4185 FORK SHAFT, 1.85
250 012400436 | 4|7+t Saxa SET SCREW, SOCKET (FT) M4X4
AT R "OPTION PARTS “
<BML-TH> <For Thin materials loop >
233 $41552001 | 2|®—2#n+%A FORK, A
142 <% - HEHI-TH> < For Thin & medium materials loop >
148 241 $41623001 | 2[x—2v218L FORK SHAFT, 1.8L
EmL— 7B hEIL — 7 H Bl — 7R 242 $41624001 | 2|k—-2 Y7185 FORK SHAFT, 1.85
/For Thin materials loop / For Medium materials loop / For Heavy materials loop <EHI—-TH> <For Heavy materials |00p>
235 $41625001 | 2|k—2Hn+%cC FORK, C
243 $41626001 | 2|k—2 Y v20L FORK SHAFT, 2.0L
244 541627001 | 2{x—% %205 FORK SHAFT, 2.0S
<EMIL-TH> <For Heavy materials loop >
246 541931001 IEECE P IV FORK ASSY, A
<HEMIL-TH> < For Medium materials loop >
247 $41932001 1|x—on+78Bs 32 FORK ASSY, B
<EWMIL—-TH> < For Heavy materials loop>
248 $41933001 Hk—shrvcy s FORK ASSY, C
151-705-256 151-705-256

-17- -18-



/ Mecanismo de botones

D3. 7 « — % — 8% / Feeder mechanism /Knopfsortierer/ Tricur de boutons

D3. 7 « — & — 1% / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE |QTY b X1 NAME OF PARTS RM]
300 $41562009 | 1jn—7z2=vr4aq LOOP UNIT BASE
301 156958001 | 2|x1~1t5umzvs FEED ROCK ARM STUD
348-1 348-1 302 018062536 | 3|7+ % kexes BOLT, SOCKET M6X25
303 028060246 | 3|1z Hz26 WASHER, SPRING 2-6
304 $41564001 | 1|#uzz=vrruvsras PRESSER UNIT SETTING PLATE
305 018051636 | 3|7+ %/ k5x16 BOLT, SOCKET M5X 16
306 028050246 | 3|/ x#Hz2s5 WASHER, SPRING 2-5
348-2 T 307 $41565001 | 1{zx514—~—28 SLIDER BASE, B
/ OPTION PARTS 308 018401036 2|7+ K raxio BOLT, SOCKET M4X10
333 309 028040246 | 2|1 x¥Hx24 WASHER, SPRING 2-4
344 343 310 541566001 | 1|25 1 4~—2F SLIDER BASE, F
311 018401036 | 2|7+ % kaxi0 BOLT, SOCKET M4X10
§g q 312 028040246 | 2|24 #3224 WASHER, SPRING 2-4
) 313 158722002 | 2| #xa2 WASHER, PLAIN 4.2
3481 314 $41567001 | 2|vurg—ruvr 1A CYLINDER SETTING PLATE, A
358 ; 320. 315 $33896001 | 1|x1a3sFLrv14 SUCTION OPENING CONECTING PLAT E
! . 324 ; 316 018400836 | 2|7+ £ haxs BOLT, SOCKET M4X8
355 354 k & 317 018401036 | 2|7+ %L kax1o BOLT, SOCKET M4X10
359 Q%r’v; . 318 028040246 | 4|1z 5 %24 WASHER, SPRING 2-4
ey T \\ 8 a0 320 $41568000 | 2|v U4 —10xa5% 3 CYLINDER ASSY, 10X45
-:T ;L350 1337 ' & 307 320-1 $41569000 | 2|2 U > 4 —10x45 CYLINDER, 10X45
362 £—353 347 34— F 327 318 320-2 $12150000 | 2|k — 2T b EM5HL-A TUBE ELBOW, M-5HL-4
356 ﬁ'ﬂ 346 320-1— !\\\ 316 321 021400316 | 4[3v 2+ ha NUT, 3 M4
351 - J xr 322 $41570001 | 2[susa—zrun CYLINDER STOPPER
) la\ 323 018400836 | 2|7+ %L raxs BOLT, SOCKET M4X8
361 & 324 $41571001 | 2|z2514-9354v+ SLIDER BRACKET
3\ 325 541572001 | 2|lovravTv4 ROD PRESSER PLATE
341 326 060400816 | 4|/x1> Faxs SCREW, BIND M4X8
% 327 028040246 | 4|/ x¥ 4224 WASHER, SPRING 2-4
328 $41573001 | 2|zxs5154-#1F SLIDER GUIDE
329 $41574001 | 2|251 4514 Fa~n—% SLIDER GUIDE SPACER
330 004400814 | 4|++%324xs SCREW, FLAT M4X8
331 $41575001 | 1| uss—ruvsr 1488 CYLINDER SETTING PLATE, BB
332 $41576001 | 1|oU>d—rUvsr158F CYLINDER SETTING PLATE, BF
333 018401036 | 4|7+ %L kaxi10 BOLT, SOCKET M4X10
334 028040246 | 4l x4 Hx2-4 WASHER, SPRING 2-4
335 025040236 | 4les¥HzFaa WASHER, PLAIN M 4
336 $41577001 | 1lv—744T rUvs14as LOOP PRESSER SETTING PLATE, B
337 $41578001 | 1|ln—744T ruvsvar LOOP PRESSER SETTING PLATE, F
338 018400836 | 4|7+ % kaxs BOLT, SOCKET M4X8
339 028040246 | 4|/ x4 224 WASHER, SPRING 2-4
340 025040236 | 4lesHszxFaiva WASHER, PLAIN M 4
341 $41579001 1v—-744I8 LOOP PRESSER, B
342 $41580001 | 1|L—74%xF LOOP PRESSER, F
345 018400836 | 4|7+ # . b axs BOLT, SOCKET M4X8
346 028040246 | 4lnzyHzoa WASHER, SPRING 2-4
347 $41911001 | 2\n—77 11— LOOP WIPER
348 $41581000 | 2|v v 4—10x30% 3 CYLINDER ASSY, 10X30
348-1 541582000 | 2|2 > 4 —10x30 CYLINDER, 10X30
348-2 $12150000 | 2|+ — 2T &M-5HL-4 TUBE ELBOW, M-5HL-4
349 $41583001 | 1|+ T ov4s PRESSER BLOCK, B
350 $41584001 | 1|4z ovaor PRESSER BLOCK, F
351 $05356000 | 2|xz>t4TA BUTTON PRESSER, A
352 $41585001 | 1|L—7#+%Tus LOOP PRESSER, UB
353 S41586001 | 1|{L—7A¥TUF LOOP PRESSER, UF
354 012400436 | 2|77k axa SET SCREW, SOCKET (FT) M4X4
355 541587001 | 2|/ in3+w7nve WIDTH NARROW BLOCK
356 155103001 | 2|4>xv3.8 SHOULDER SCREW, SM3.18
357 028040246 | 2|12y Hz24 WASHER, SPRING 2-4
151-705-256 151-705-256

-19-

-20-



D3. 7 1« — & — &% / Feeder mechanism/ Knopfsortierer / Tricur de boutons

/ Mecanismo de botones

D3. 7 1« — & — 4% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

-21-

151-705-256

-22-

REF.NO. CODE |QTY B X1 NAME OF PARTS RM
358 $41588001 | 2|7 +1/13% GUIDE SPRING
359 012400436 | 2|7+ E5axa SET SCREW, SOCKET (FT) M4X4
348-1 %’ 360 $41589001 13528 SPRING, WIDTH NARROW (B)
361 $41590001 | 1|/ /x3wsixF SPRING, WIDTH NARROW (F)
362 012400436 | 2|73 & Saxa SET SCREW, SOCKET (FT) M4X4
363 S41591001 | 1{n—7mrvruvrqsa LOOP HOLD SETTING PLATE
364 018400836 | 2|7+ #. raxs BOLT, SOCKET M4X8
S 365 028040246 | 2|12y H 224 WASHER, SPRING 2-4
, A7 Y 3~ shah 366 025040236 | 2[e>4¥#xF1va WASHER, PLAIN M 4
/ OPTION PARTS 367 $41592001 H—7mns14 LOOP HOLD PLATE
343 368 018400836 | 2|7+ # kaxs BOLT, SOCKET M4X8
369 028040246 | 2|/x¥ #3224 WASHER, SPRING 2-4
370 025040236 | 2|es¥#zxFama WASHER, PLAIN M 4
375 S41596001 | 1|{L—744xF LOOP SUPPORT, F
376 018400636 | 2|7+ #L kaxe BOLT, SOCKET M4X6
377 028040246 | 2|1~z 4+ 22-a WASHER, SPRING 2-4
378 025040236 | 2|e5¥#zF2ma WASHER, PLAIN M 4
382 018400836 | 2|7+ #.L raxs BOLT, SOCKET M4X8
383 028040246 | 2|24 # 224 WASHER, SPRING 2-4
384 025040236 | 2|eS¥#HxFava WASHER, PLAIN M 4
< $tR3PE56 mm=kEH > < For Stitch interval Max. 56mm >
380 S41604001 | 1|z #H1 K154 UPPER GUIDE PLATE, A
AT ” OPTION PARTS
343 $41594001 | 1[n—7 #4708 LOOP PRESSER, 708
344 $41595001 | 1[r—744z70F LOOP PRESSER, 70F
151-705-256



D4.7 « — & — 1%/ Feeder mechanism/Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

D4.7 « — & — &%/ Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE |[q'TY EL X1 NAME OF PARTS RM|
400 $41621001 1|lz2zyrgq UNIT BASE
401 156958001 212415 UmFTY FEED ROCK ARM STUD
402 018062536 2|7+ kI k6X25 BOLT, SOCKET M6X25
403 028060246 2| x¥Hx2-6 WASHER, SPRING 2-6
404 $41597001 HEEERNDY P MOTOR SETTING PLATE
405 018501236 2|7+ £ ksx12 BOLT, SOCKET M5X12
406 028050246 2|8 x¥Hx25 WASHER, SPRING 2-5
407 025050236 2|leSHH2Fays WASHER, PLAIN M 5
408 541598000 1snzE-243 PULSE MOTOR ASSY
409 018401036 4|7+ K kax10 BOLT, SOCKET M4Xx10
420 541600000 1|27a4v B SPROCKET WHEEL, B
421 012400436 2|7+ ESaxa SET SCREW, SOCKET (FT) M4x4
422 523696101 1lr7vn-57-=4 FEED ROLLER ARM
423 $14924001 1|la-5v5297% ROLLER FULCRUM SHAFT
424 012400436 1|7+ € Saxa SET SCREW, SOCKET (FT) M4X4
425 507129001 11€Y bH5- SET SCREW COLLAR
426 014060622 2|7 F P X2 U6XET KR SET SCREW, SOCKET (CP) M6X6
427 048130242 2|k XxT77F 35013 RETAINING RING, C13
428 514919000 2|27 r136022 BALL BEARING, 136022
429 523697001 1lo-5v% ROLLER SHAFT
430 $23698001 1za~—4 SPACER
| 431 $23699101 1|#7v0-5 FEED ROLLER
- 432 012400436 2|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
_— § 503 ng k€431 445 )| 422 433 514920000 11270479 ba SPROCKET WHEEL, A
| 434 012400436 2|74k 5axa SET SCREW, SOCKET (FT) M4X4
L @\gg 7 L e/ 435 $41602000 15> CHAIN
) . e 436 $41603001 112704y rhi- SPROCKET WHEEL COVER
' :@ - 437 018401036 27+ % kax10 BOLT, SOCKET M4X10
< 438 028040246 2|2 ¥ H %24 WASHER, SPRING 2-4
439 025040236 2{lES¥H2xFama WASHER, PLAIN M 4
440 $15700009 1|lv=z KNOB
441 014680422 2|7 F M XX T8377 K3 SET SCREW, SOCKET (CP) SM4.37
442 541606000 1#7vn-551F FEED ROLLER GUIDE
443 018401036 2|7+ % rax10 BOLT, SOCKET M4X 10
444 028040246 IREE S ESN WASHER, SPRING 2-4
445 025040236 2|eS¥HExFIYs WASHER, PLAIN M 4
446 159114001 HEPEE IS SPRING
447 140947002 1718530293 ADJUST SCREW
448 021400202 21202+ ks NUT, 2 M4
449 541925001 HHEPEDA SUB LEVER
450 514958101 1la=5z ryss ROLLER STOPPER
451 018401036 2|7+ % raxi0 BOLT, SOCKET M4X10
452 028040246 2| x ¥ Hx2-4 WASHER, SPRING 2-4
453 025040236 2lESHH2Fama WASHER, PLAIN M 4
454 $23701101 IEE DI Y CHANNEL SUPPORT
455 062400816 2|+ ~axs SCREW, PAN M4X8
456 $23702201 HEEPE IR CHANNEL ASSY
456-1 $23703101 L EX D YIv e 33 CHANNEL BASE, L
456-2 $41926001 1|F+v > 28 CHANNEL, B
456-3 $41927001 IEXPZ I CHANNEL, F
456-4 060300516 4|1 > K3xs5 SCREW, BIND M3X4
456-5 028030246 4|24 H 223 WASHER, SPRING 2-3
456-6 105161004 al¥Hx WASHER
457 018401036 2|7+ KN raxio BOLT, SOCKET M4X10
458 $14946101 1|vExwoyRaq JOINT SENSOR BASE
459 018401036 2|7+ % rax10 BOLT, SOCKET M4X10
460 028040246 2| x¥H %24 WASHER, SPRING 2-4
461 025040236 2leS¥HxFams WASHER, PLAIN M 4
462 514949101 1ly¥x7sF21—% JOINT ACTUATOR
151-705-256 151-705-256

-23-

-24-



D4. 7 « — & — %k / Feeder mechanism /Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

D4.7 « — Z — 1%/ Feeder mechanism /Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

151-705-256

-25-

-26-

REF.NO. CODE Q'TY ErxXoq NAME OF PARTS RMI
463 $14950001 1NF7o2FaxT—211% SPRING
464 149864001 eV brs- SET SCREW COLLAR
465 100402004 2|k X% U357 SET SCREW, SM3.57
466 $14947101 IRV & D B JOINT SENSOR BASE
467 018400836 2|7 F K haxs BOLT, SOCKET M4X8
468 028040246 2|13 Y H 24 WASHER, SPRING 2-4
469 025040236 2|lESHHxFIY4 WASHER, PLAIN M 4
470 514948101 11F35€vve ADJUST SHAFT, 6
471 025040236 1es¥HxFaya WASHER, PLAIN M 4
472 048030346 11~ XA 7E3 RETAINING RING, E3
473 $40518000 1w—TE423 LOOP SENSOR ASSY
474 018300636 2|7 F+ Ik 3X6 BOLT, SOCKET M3X6
475 018301236 2|7+ H I b3X12 BOLT, SOCKET M3X12
476 028030246 4|82 H %23 WASHER, SPRING 2-3
477 025030236 2|lESH¥HRFY3 WASHER, PLAIN M 3
478 021300103 2|+v b1 23 NUT, 1 M3
480 $41620009 1Whygazy rs4a KNIFE UNIT BASE
481 018501636 2| 7F KL h5X16 BOLT, SOCKET M5X16
482 028050246 2|82 H %25 WASHER, SPRING 2-5
483 025050236 2(le5HHRFaYS WASHER, PLAINM 5
484 541607001 1"WAZAIF 8 KNIFE ROTARY BASE
485 $41608001 HWAZRAATH T2 KNIFE ROTARY BASE, 2
486 004400814 3|+#5a4x8 SCREW, FLAT M4X8
487 541618001 1Ix7ULd44T BEARING PRESSER
488 076906800 12<2 747690622 BALL BEARING, 690627
489 $19959101 3|AN—H% SPACER
490 151626001 3[¥5 %T357X14 SCREW, FLAT M3.57X14
491 $15002200 112U 425x15% 2 CYLINDER ASSY, 25X15
491-1 $15003100 1>V 425x15 CYLINDER, 25X15
491-2 $23741000 21T FEI=F > 4M5 ELBOW UNION, 4M5
492 018503536 4|7+ #F I b 5X35 BOLT, SOCKET M5X35
494 $41609000 1) H—16x307 3 CYLINDER ASSY, 16X30
494-1 $24175000 120> 416X30 CYLINDER, 16X30
494-2 $12150000 2[5k — AT IEM-5HL-4 TUBE ELBOW, M-5HL-4
494-3 $37454000 SR A BV I G N KNUCLE JOINT
495 S41610001 HWos>vo2 FULCRUM SHAFT, 2
496 048050142 1|bxTTo39Ccs RETAINING RING, C5
497 $41611001 1Mo72v9% FULCRUM SHAFT
498 048050142 Hrxoos3ancs RETAINING RING, C5
502 S$41612001 1AZZ MY KNIFE STOPPER
503 018400836 1|7+ K b axs BOLT, SOCKET M4X8
510 $27852001 1| A2KHA KNIFE BASE
511 018401636 2|7 F K b ax16 BOLT, SOCKET M4X16
512 028040246 2|82 H x2-4 WASHER, SPRING 2-4
513 025040236 1eSsH¥HxFa4 WASHER, PLAIN M 4
514 $41613001 1ARLLHYFESY KNIFE CONNECTING BAR
515 S41619001 H|xa2vaqs b KNIFE JOINT
516 021500102 2|V r1 25 NUT, 1 M5
517 $23709001 11 Kon MOVABLE KNIFE
518 148417001 114> %2437 SHOULDER SCREW, SM4.37
519 $23710001 1v—-7FH44zx LOOP SUPPORT
520 105288001 2| A%xT238 SCREW, SM2.38
521 $23711001 MNERINTF o1 MOVABLE KNIFE GUIDE
522 $41615001 1fw—-7FoHvxT LOOPSUPPORT, T
523 $13385001 11> x % 23.57X10 SCREW, SM3.57X10
524 025350236 HeESHYHEXFII35 WASHER, PLAIN M 3.5
525 100257010 3| 42xV357 SCREW, SM3.57
526 527853001 111 Kynxyx MOVABLE KNIFE PRESSER
527 018300822 2|7+ £ b3X8 BOLT, SOCKET M3X8

151-705-256




D4 .7 1« — & —[8{% / Feeder mechanism /Knopfsortierer/Tricur de boutons

/ Mecanismo de botones

D4 .7 «+ — % — 1% / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

27-

REF.NO. CODE Q'TY XA NAME OF PARTS RV
528 028030242 PATAE S0 E 95 WASHER, SPRING 2-3
529 523713001 HaFankrd— FIXED KNIFE HOLDER
530 018401422 2{7F K kax14 BOLT, SOCKET M4X14
531 028040242 2{/" Y H x2-4 WASHER, SPRING 2-4
532 523714001 Hazan FIXED KNIFE
533 523715001 NaF1noy FIXED KNIFE SHAFT
534 141542001 2|93 %318 SCREW, FLAT SM3.18
535 $35020001 2(270Ld-270)25 SPREDER SPRING
536 $23717001 HNaF1an#t4zx FIXED KNIFE SUPPORT
537 018401222 217 F KL h4x12 BOLT, SOCKET M4X12
538 028040242 282 Hx2-4 WASHER, SPRING 2-4
539 523718001 NxVIXHLF CLIPPING DISPOSAL GUIDE
540 018300622 1|7+ KW b 3X6 BOLT, SOCKET M3X6
541 028030242 12 YH 223 WASHER, SPRING 2-3
551 541601001 HEDI7ZHN=A CLIPPING DISPOSAL COVER, A
552 541614001 1|W—744x8 LOOP SUPPORT, B
553 018401236 2| 7HHN K ax12 BOLT, SOCKET M4X12
554 028040246 2| xHFHx2-4 WASHER, SPRING 2-4
555 025040236 2leZ¥HEFI4 WASHER, PLAIN M 4
556 523794001 I E A/, FACH: | CLIPPING DISPOSAL COVER, B
557 052300606 2{F~NNRET3X6 SCREW, PAN (S/P WASHER) M3X6
2
2
2
3
151-705-256 151-705-256

-28-



E. T#hR31%& / Lower shaft mechanism /Untere Welle / Mécanisme de I'arbre inférieur

/ Mecanismo del eje inferior

E. T#hR81& / Lower shaft mechanism / Untere Welle / Mécanisme de I’arbre inférieur
/ Mecanismo del eje inferior

-29-

-30-

REF.NO. CODE _ |QTy Erxd NAME OF PARTS RM]
1 141786001 | 1]|75>s0Y kg2 CRANK ROD SHOULDER SCREW
2 100090004 | 1|+ +7.14 NUT, SM7.14
3 014680622 | 1|7+ k2 2Y8377K3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 | 1|3y Fo*x¥ ROCK GEAR
5 $37978051 | 1|3y Fruxvyy ROCK GEAR SHAFT
21 6 181995001 | 1|&Yrn5-73 SET SCREW COLLAR ASSY
_________ 6-1 101706001 | 2|k x 2635 SET SCREW, SM6.35
7 014760622 | 1|7+t xxo595 SET SCREW, SOCKET SM5.95
8 S41710001 | 1|v#v943 LOWER SHAFT ASSY
9 $37981051 | 1|v2v7 x50 LOWER SHAFT BUSH
h 10 014760622 | 1|7+ x %595 SET SCREW, SOCKET SM5.95
R 11 152678001 | 1|nvF3vtvyy SHUTTLE HOOK ADJUST STUD
1 12 081003670 | 1[oyU>spw3 ORING, PW3
| 13 $03704001 | 1|V r#n5-%3 SET SCREW COLLAR ASSY
4 | 13-1 014770622 | 2|73 b A %6357 K 3 SET SCREW, SOCKET (CP) SM6.35
§ | 14 $02427201 | 1|##*hvs143 SHUTTLE RACE BASE ASSY
| 14-1 $02428001 | 1|##Anwsd SHUTTLE RACE BASE
| 14-2 $02429101 | 1|h=a b7 ¥ SHUTTLE RACE THREAD GUIDE
! 14-3 062660412 | 2|+ ~2318-40%4 SCREW, PAN SM3.18-40X4
1 14-4 152683001 | 2|#4HvrUYs YL SHUTTLE HOOK BASE SET CLAW
| 14-5 152684101 | 2{#4H< hUYoix SHUTTLE HOOK BASE SPRING
14-6 402887001 | 2|## %32 WASHER, 3.2
14-7 062660712 | 2|3 ~2318-40X7 SCREW, PAN SM3.18-40X7
14-8 153050000 | 2|#*Hv&17TNt SHUTTLE RACE BASE FELT
14-9 $02877000 | 2|~ Ik Eaxa WICK, 4X4 (L = 350)
15 013760612 | 1|rx%x¥5959#%3 SET SCREW, (CP) SM5.95
16 152678001 | 1|nvFavtvyss SHUTTLE HOOK ADJUST STUD
17 081003670 | 1[ou > “pw3 ORING, PW3
18 048080342 | 1|t x7E8 RETAINING RING, E8
19 $41712001 | 1|KS 15— DRIVER
20 018501422 |  1[7## L ksx14 BOLT, SOCKET M5X14
21 120438001 [ 1|3vVvxes DOWEL PIN
100 152686001 | 1|++#n~vs SHUTTLE HOOK BASE, B
101 $15663991 | 1|+nnviena73 SHUTTLE HOOK BOX ASSY, L B
102 $18974101 | 1|#E>#—2% ILAN BOBBIN CASE ASSY, LAN
102-1 $16074101 [ 1|5 —-2F3HoN%A TENSION SPRING, A
102-2 $16492101 | 1[®E>sr—2/332% SCREW, BOBBIN CASE SPRING
102-3 $15667001 | 1|77 > %y o/ BOBBIN TENSION SPRING
103 $15665001 | 1|®E>LA BOBBIN, LA
118-705-305 118-705-305



F. Te#hT <~ 1 — JLEA1%R / Lower shaft module mechanism / Module fiir untere Welle

/ Mécanisme de module d” arbre inférieur / Mecanimo de médulo de eje inferior

F. T#AT 2 1 — /L% / Lower shaft module mechanism / Module fir untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

REF.NO. CODE Q'TY e XA NAME OF PARTS
2 120438001 IR IERAVE 3§ % DOWEL PIN
3 048260242 HbxT77+37C26 RETAINING RING, C26
4 541808000 HERSIP OILSEAL
5 072600080 112 =<9 %% 600022 BALL BEARING, 600022
6 541809000 I ERE Ay b i el BALL BEARING CASE
8 012500536 1|7+ ES5%5 SET SCREW, SOCKET (FT) M5X5
9 048260242 1|hxT7F7F32C26 RETAINING RING, C26
1 072600080 112 =29 600022 BALL BEARING, 600022
12 541810001 1BM7 5237 BM-CRANK SHAFT
13 048100142 1| hx272737C10 RETAINING RING, C10
14 509027001 HNe>H¥Ax3v10 WASHER, PLAIN S 10
15 072512260 12X MRTV LY THRUST BEARING
16 $S41811000 21272 b A% WASHER, THURST
17 541812001 1NhazrY-7 CAM SLEEVE
18 541813001 NGV, FA THREAD TRIMMING CAM
19 013719412 2| M XX TATEV KT SET SCREW, (CP) SM4.76
20 150594001 1eY r#5- SET SCREW COLLAR
21 014760622 2|7+ F X2 T595 SET SCREW, SOCKET SM5.95
22 541814000 2iAY F7L K X116 ROD STOPPER, 1.6
25 541815001 1BMZ 590V FJ % BM-CRANK ROD ASSY
27 541819001 I ERPANE a4 ROCK GEAR
28 541820001 1|Famvrvy BUSHING
29 122257001 HYH=x WASHER
30 151602002 2| h X% 437 SET SCREW, SM4.37
31 153596001 AEES WASHER
32 541821001 HERA N E &2 ROCK GEAR SHAFT
33 012500536 17+ EF5X5 SET SCREW, SOCKET (FT) M5X5
34 541822001 NAh=oy SHUTTLE HOOK SHAFT
35 $41823001 1|h=sox8092 SHUTTLE HOOK SHAFT BUSHING ASSY
35-1 $13744001 1|=— KT 7794953 NEEDLE BEARING, 9.53
35-2 541824001 1[Hh=soA50 SHUTTLE HOOK SHAFT BUSHING
36 503490001 1Mev+bH3-73 SET SCREW COLLAR ASSY
36-1 115127001 1My rs35- SET SCREW COLLAR
36-2 013710512 2(rA%xTa767 K3 SET SCREW, (CP) SM4.76
37 502556001 2|¥H % WASHER
39 152678001 1h=Fanevy SHUTTLE HOOK ADJUST STUD
40 081003670 1oV JprPw3 O RING, PW3
41 012500536 HFPF+ES5X5 SET SCREW, SOCKET (FT) M5X5
42 541825001 HEAnv21BM7 3 SHUTTLE HOOK BASE ASSY, BM
42-1 $41826001 1AF+hv218M SHUTTLE HOOK BASE
42-2 502429101 NA-RI b TLF A SHUTTLE RACE THREAD GUIDE
42-3 062660412 3|+ ~2318-20x4 SCREW, PAN SM3.18-40X4
42-4 152683001 PAEE 2l AL P SHUTTLE HOOK BASE SET CLAW
42-5 152684101 PAEE e R RS SHUTTLE HOOK BASE SPRING
42-6 402887001 2|¥#H %32 WASHER, 3.2
42-7 062660712 213~ 2318-40X7 SCREW, PAN SM3.18-40X7
42-8 153050000 PAE S I I e SHUTTLE RACE BASE FELT
42-9 028350243 T2 H %235 WASHER, SPRING 2-3.5
42-10 025030335 ey Hx413 WASHER, PLAINL 3
42-11 502877000 2|7 2 EE4axa WICK, 4X4 (L = 350)
43 012500536 1|7+ ES5%5 SET SCREW, SOCKET (FT) M5X5
44 152678001 Nh=Faoev sy SHUTTLE HOOK ADJUST STUD
45 081003670 1ol 7pPw3 O RING, PW3
46 048080342 1]k x7E8 RETAINING RING, E8
47 S41712001 1 FS 8= DRIVER
48 018501422 1|7+ K b5x14 BOLT, SOCKET M5X14
52 541829001 HIrRULN=D2 THREAD TRIMMER LEVER SHAFT
53 153596001 ¥4 % WASHER
54 148239001 HeEds7H5- THRUST COLLAR

-31-

151-705-311

-32-

151-705-311




F. T84T > 2 — JLBMR / Lower shaft module mechanism / Module fiir untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

F. T#i£ > 1 — JLE{R / Lower shaft module mechanism /Module fur untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

-33-

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
55 $41830001 1frrxULN=-22 THREAD TRIMMER LEVER ASSY
55-1 $41831001 11 rFULN=- THREAD TRIMMER LEVER
55-2 154590001 11apv5¢cr 3 ROLLER SHAFT ASSY, C
55-3 105234003 11+ +a37 NUT, SM4.37
55-4 028680242 1|2 ¥ H%2-437 WASHER, SPRING 2-4.37
56 $41850001 1|K2AY KRIUsX14 SCREW, M5X14
57 541832001 1|4 pFUNX SPRING, THREAD TRIMMER
58 107657001 1|1z hy SPRING HOOK
59 $41833001 RS AV S NVAVR, B SET PLATE, THREAD TRIMMER CYLINDER
60 018400636 2|7 F Kb kaxe BOLT, SOCKET M4X6
61 541834000 RSNV PE A THREAD TRIMMER CYLINDER
62 228475000 17y w8 K1.9X80 FASTENING BAND, 1.9X80
63 541836001 T rFULIR=H K12 THREAD TRIMMER LEVER DRIVING PLATE
65 028050246 1[N &Y HFR2-5 WASHER, SPRING 2-5
66 $41943000 1|T 7/ — 2042551458 AIR TUBE, 0425S (L = 1450)
67 $31706000 1 —F 21— 74X1510 AIRTUBE, (L=1510)
68 S41837000 I AVE 32 BM-PACKING
69 541838001 1|1BMY 1 KH/3— BM-SIDE COVER
70 106629002 6| A%a37 SCREW, SM4.37
71 541839001 LY AVEE: BM-NEEDLE PLATE
72 541840001 1MrexJLh THREAD TRIMMER CONNNECTING ROD
73 $10205001 L RN ZAYV A MOVABLE KNIFE ASSY
74 510208001 11t Eonhey <t=0.4> |WASHER, MOVABLE KNIFE <t=04>
74 $10208002 11 Konza¥H <t=0.5> |WASHER, MOVABLE KNIFE <t=0.5>
74 $10208003 EErZAY: e <t=0.6> |WASHER, MOVABLE KNIFE <t=0.6>
75 S00705001 RN ZAY A MOVABLE KNIFE COLLAR
76 $10209101 122 %2437 SCREW, SM4.37
77 $41738001 11aFa/ FIXED KNIFE
78 111140002 2| x%xT238 SCREW, SM2.38
79 100032004 2|45 %437 SCREW, FLAT SM4.37
80 $10212101 TINUTH1RE NEEDLE HOLE PLATE, E
81 100360003 21452238 SCREW, FLAT SM2.38
82 $41841009 1eMm7Ov b HiX— BM-FRONT COVER
83 $41842000 117> pisy x> FRONT PACKING
84 106629002 IPZE Y SCREW, SM4.37
85 153208002 2o A2 SCREW, SmM4.37
86 541843009 1|BM#A /8 =R BM-COVER, R
87 $41844009 1{BMA /=L BM-COVER, L
‘ 101 88 060300416 81/31 > K3xa SCREW, BIND M3X4
@') f 100 89 S41845000 | 2|74 xvbxvvF MAGNET CATCH
110022 13 102-2 90 060300612 |  4[/v1> K M3x6 SCREW, BIND M3X6
103 21 < 91 541846001 1]%—18 KEY, 18
92 018400636 2{7F K h4x6 BOLT, SOCKET M4X6
93 $41847009 1BME—2H/N— BM-MOTOR COVER
97 94 106629002 1o x%x24837 SCREW, SM4.37
95 541848000 41T4L+266 RUBBER CAP, 6.6
97 S41849000 1|\Av 7Y J8 COUPLING, 8
100 152686001 1|45 ~8B SHUTTLE HOOK BASE, B
101 515662991 1|+-ha~LAanNT7 3 LARGE SHUTTLE HOOK BOX ASSY, LA
102 $18974101 1FELr—27 ZLAN BOBBIN CASE ASSY, LAN
102-1 $16074101 Wr—XF3m o nRixA TENSION SPRING, A
102-2 516492101 1RES =222 SCREW, BOBBIN CASE SPRING
102-3 $15667001 A B aPZ: Ay AT 3 BOBBIN TENSION SPRING
103 515665001 1|RE>LA BOBBIN, LA
151-705-311 151-705-311

-34-



G1.#8E%ER% / Lubrication / Schmierung / Lubrification / Lubricacion

G1. #8hME7ERI{% / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE [qQTY L Aq NAME OF PARTS RV

1 152948001 1A WEY hTFR OIL WINDOW

2 S07333001 N B 2 AT VA OIL FEEDING PIPE, S

3 S07456000 1Ez=nFa-7 OILTUBE (L= 160)

4 148738000 1173e%® WICK, (L=335)

5 107149001 1ok FELT

6 $37983001 o7 9%a0a44x WICK SUPPORT

7 062680612 11+ ~24.37-40X6 SCREW, PAN SM4.37-40X6

8 025680232 1Ne>H¥HxrF17437 WASHER, PLAIN M 4.37

9 028680242 TNz YH %2437 WASHER, SPRING 2-4.37
10 10 510478000 Moy rxaszrzznt FELT

11 $34986000 1ezFa-7 OILTUBE, (L=135)

12 153920001 117 2 £ E4xa WICK, 4X4 (L =300)

13 107149001 117k FELT

14 $21527001 1fFrEvfayayHyT WICK SUPPORT

15 510162201 TN URSEEHS T WICK SUPPORT

16 060670512 1731 > K357-40%5 SCREW, BIND SM3.57-40X5

17 $37984000 1Hezwzxra-7 OILTUBE, (L=290)

18 S41715001 117 2 £ Faxa WICK, 4X4 (L =800)

19 153562001 1eZ2 3% FLAT WICK, (L = 150)

20 151927001 M"WosvyFozT0k CLUTCH FELT

21 104567001 173 eFy4T WICK SUPPORT

23 $37985000 NWRAT7HTINE FELT

24 $37986000 1ezwFa-7 OIL TUBE, (L = 440)

25 518093100 117 2 e ¥4xa WICK, 4X4 (L= 1100)

26 145547001 1\Fa-—Fris TUBE HOLDER

27 062670512 1|7+ +20357-40X5 SCREW, PAN SM3.57-40X5

28 $37987001 1oaoo%aay4yT FELT SUPPORT

29 $37988000 W% T7ITIE FELT

30 062680612 1|+ ~=214.37-40X6 SCREW, PAN SM4.37-40X6

31 S09043000 117z FELT

32 152948001 HATIKEY ke R OIL WINDOW

34 $34983000 1ME=nFa-7 OILTUBE (L= 160)

35 $34986000 1z Fa-—7 OILTUBE (L=135)

36 $34982000 1leznFa-7 OILTUBE, (L=70)

37 153920001 17 2 cx4axs WICK, 4X4 (L =300)

38 152969001 1fa-r4HTIHx CORD SUPPORT

39 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5

40 148738000 1173ex WICK, (L =335)

41 148738000 1173e% WICK, (L =335)

42 152956001 117 2 eEaxs WICK, 4X4 (L = 500)

44 228475000 3|4 v 7N K1.9X80 FASTENING BAND, 1.9X80

45 $37984000 HEZWLF2-7F OILTUBE, (L =290)

46 S41715001 117 2 exaxa WICK, 4X4 (L. = 800)

50 S41716000 1173c%® WICK, (L = 80)

118-705-350 118-705-350




G2 . #5HmM/BRA1& / Lubrication / Schmierung / Lubrification / Lubricacion

G2 . ¥ mEERIR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qTy B XA NAME OF PARTS RM
1 152948001 HERPZE AN OIL WINDOW
2 $41852000 | 1|E=—-nuFa-7 OIL TUBE, (L = 480)
3 $41853001 1| s e®axa WICK, 4X4 (L = 700)
4 $34982000 | 1|EzAFa-7 OIL TUBE, (L = 70)
5 541855001 1|7 3 e ®axa WICK, 4X4 (L = 40)
6 140647001 1la-rt4zx CORD HOLDER
8 062670512 | 1|3 ~2357-40X5 SCREW, PAN SM3.57-40X5
9 S41856000 | 1[{BMZ 1 %1144 I BM-BASE WICK SUPPORT
10 106629002 6] x%437 SCREW, SM4.37
11 541857001 Tlemry gy I b FELT, BM WICK SUPPORT
12 $35001000 | 2|+ro>u~vt NYLON RIVET
13 153562001 1Me573¢€% FLAT WICK, (L = 150)
14 106436001 17z FELT
15 228475000 145w o3 K1.9X80 FASTENING BAND, 1.9X80
16 $07333001 HEETET LIRS OIL FEEDING PIPE, S
151-705-350 151-705-350
H . %3A - Bif% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil H . %34 B{R / Thread wiper mechanism/Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo / Mecanismo del limpiador de hilo
REF.NO. CODE [q71Y B XA NAME OF PARTS RM
1 $07553001 11 rn54 THREAD WIPER
2 541865001 11 bn51F THREAD WIPER, F
3 $07424001 2[+x %238 BOLT, SOCKET SM3.18X4
4 541866001 2[4 rNT19F THREAD WIPER ARM
5 $41867000 | 1|>v>443 CYLINDER ASSY
6 541581000 1120 410%x307 2 CYLINDER ASSY, 10X30
7 541870001 11 ens194T15¢F THREAD WIPER SUPPORT PLATE, F
8 018401036 | 1|73 #JL +ax10 BOLT, SOCKET M4X10
9 028040246 | 1|/\z¥Hi%24 WASHER, SPRING 2-4
10 025040236 | 1|e>¥HxF1v4 WASHER, PLAIN M 4
11 541871001 1 NS94 I15R THREAD WIPER SUPPORT PLATE, R
12 018400836 | 2|7+ # haxs BOLT, SOCKET M4X8
13 028040246 | 2|/sx¥Hx24 WASHER, SPRING 2-4
14 025040236 | 2|eS¥HxFama WASHER, PLAIN M 4
15 $41936000 2| 74/ — 2042550448 AIR TUBE, 0425S (L = 440)
17 $41935000 1| 7R — 2042550358 AIR TUBE, 0425S (L = 350)
18 $28741000 | 1|I7-Fa2-7 AIR TUBE, (L=300)
19 $19557000 | 2|aAza=+>714 MINIATURE UNION, Y4
20 S41943000 2| T 7 — 2042551458 AIR TUBE, 0425S (L = 1450)
21 $41872001 T4 NS 125 1K1 2F THREAD WIPER SLIDE PLATE, F
22 018400836 | 2|7+ #J baxs BOLT, SOCKET M4X8
23 028040246 | 2|/ x¥H 224 WASHER, SPRING 2-4
24 025040236 | 2|eS¥#izFava WASHER, PLAIN M 4
25 $41873001 11 rA51251F14R THREAD WIPER SLIDE PLATE, R
26 018400836 2|7+ K b axs BOLT, SOCKET M4X8
27 028040246 | 2|z ¥Hx24 WASHER, SPRING 2-4
28 025040236 | 2|eS¥HxF1ma WASHER, PLAIN M 4
151-705-405 151-705-405

-37-

-38-



/Mecanismo del enhebrado

J. %8 &R / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage

J. %3& 3 B& / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

REF.NO. CODE Q'TY B XA NAME OF PARTS RV
1 $41719001 MNo24bF3 o7 UPPER THREAD TENSION ASSY
1-1 541721001 1Fansvy THREAD TENSION STUD
1-2 S41722001 11 b FUINRL TENSION SPRING, L
1-3 541723001 1 b bUINER TENSION SPRING, R
1-4 $41724001 PAR G NUNAY W a7 TENSION SPRING GUIDE ASSY
1-5 146124001 1o Axx2238 SCREW, SM2.38
1-6 108265009 1MArFao+Y b TENSION NUT
1-7 S41725001 Hebranxrs TENSION RELEASE PLATE
1-8 538274001 IR =Y AL SPRING, TENSION RELEASE
1-9 112712001 2|4 322357 SHOULDER SCREW, SM3.57
1-10 507488001 11 ranxesL PIN, TENSION RELEASE (L)
1-11 158769001 1|4 P2 XELR PIN, TENSION RELEASE (R)
1-12 145446001 8|1 rFIAYLHS TENSION DISC
1-13 159805001 44 bFATHSEHT TENSION DISC PRESSER
1-14 149566109 414 bFIATTFY L TENSION NUT
1-15 148851001 2IN) 1 b FATONRR THREAD TENSION ADJUST SPRING
1-16 $41726001 1R RO NURAE S A TENSION SPRING STOPPER
1-17 $41727001 LIRS NURAYE 3 8 AVVATH TENSION SPRING STOPPER, L
1-18 062670512 1|3~ 3357-40X5 SCREW, PAN SM3.57-40X5
1-19 060350812 1]/31 > K35X8 SCREW, BIND M3.5X8
1-20 508605101 1 ANR—H— SPACER
1-21 S08606001 1Hh7- COLLAR
1-22 541728001 IS STOPPER SUPPORT
1-23 508610101 B EERA NS ADJUST THUMB
1-24 013660612 1| b x2T3.189 K3 SET SCREW, (CP) SM3.18
1-25 144105000 4|F3 v xmIFHR FLANGE WASHER, TENSION SPRING
1-26 144110001 2{v2—nNe b FAT N THREAD TENSION ADJUST SPRING
1-27 109893002 ¥Hz WASHER
1-28 012400436 1 7rEe>axa SET SCREW, SOCKET (FT) M4X4
2 503303001 11735 - COLLAR
3 507071001 1|#4xT74 30 PRESSER BAR LIFTER ROLLER
4 062682012 113 ~3437-40X20 SCREW, PAN SM4.37-40X20
5 062681212 1|3 ~23437-40X12 SCREW, PAN SM4.37-40X12
6 541729001 67—t r7ra ARM THREAD GUIDE
7 153215001 12FrE1H7-2 COLLAR, 21
8 062671412 1|+ ~23357-40X14 SCREW, PAN SM3.57-40X14
9 060670612 4)/%1 > K357-40X6 SCREW, BIND SM3.57-40X6
10 $41730001 HWP~LoAbT7oF1HIF GUIDE, ARM THREAD GUIDE
1" 060670612 1|73 1 > F357-40X6 SCREW, BIND SM3.57-40X6
14 S$41731001 1W7—Lq1tar ARM THREAD GUIDE
15 021680202 11V +222437 NUT, 25M4.37
16 152889001 1M3vxqbhy THREAD RETAINER
17 062670612 2|3~ 3357-40X6 SCREW, PAN SM3.57-40X6
9
118-705-401 118-705-401

-39-

-40-



K . %%Rd{% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur

/ Mecanismo del devanador de la canilla

K . %#RE4{% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

41-

REF.NO. CODE Q'TY B NAME OF PARTS RM
1 541859009 197758573 TOP COVER ASSY
1-1 $41860009 tmo74a TOP COVER
1-2 159574101 HER =) TENSION STUD
1-3 100136001 HerFAhoF+Y k TENSION NUT
1-4 144110001 g —NA rFIHINZ THREAD TENSION ADJUST SPRING
1-5 145446001 211 hFIAY LS TENSION DISC
1-6 144105000 HFAnNnzoIHHz FLANGE WASHER, TENSION SPRING
1-7 021680202 1#+v r23 2437 NUT, 25M4.37
1-8 141590001 1 b hFDRY THREADING BAR, U
1-9 $41861000 1Wovo3asL CUSHION, L
1-10 541862000 112vars CUSHION, S
1-11 100022004 2|+ k595 NUT, SM5.95
1-12 062681212 3|+ ~23437-40X12 SCREW, PAN SM4.37-40X12
1-13 025680232 3lES¥AHxFIY437 WASHER, PLAIN M 4.37
2 541863009 IR RS 4 VAR A BOBBIN WINDER ASSY
2-1 $31961009 11 rvF~x=-2 BOBBIN WINDER BASE
2-2 $39902001 HEREE & T DAV & BOBBIN WINDER MOTOR SUPPORT PLATE
2-3 008300604 2|+ 5 233X6 SCREW, TRUSS M3X6
2-4 018401236 2|7+ E I bax12 BOLT, SOCKET M4X12
2-5 110735002 2| H = WASHER
2-6 $35032101 2| A XTV26X55 SCREW, M2.6X5.5
2-7 $39903001 HES 4 i BOBBIN WINDER SHAFT
2-8 014300332 2|7+ 7K 313X3 SET SCREW, SOCKET (CP) M3X3
2-9 154024001 EHSPE R BOBBIN PRESSER
2-10 154092001 HER S RS AR BOBBIN WINDER CLAW
2-11 014680422 2|7F b AXTA37TIRE SET SCREW, SOCKET (CP) SM4.37
2-12 152361001 1M1 r=xL8— BOBBIN WINDER LEVER
2-13 152362001 1Mrb~vx5d 2T BOBBIN WINDER SHOULDER SCREW
2-14 111942001 11 5% SPRING, PLATE
2-15 111943001 IR ZAE S WASHER
2-16 060660512 117341 > K318-40X5 SCREW, BIND SM3.18-40X5
2-17 152363001 1MNxZ)nRzxA TWIST SPRING, A
2-18 047301042 1MMx7u>5E PIN, SPRING ROLL AW3
2-19 152364001 2|75 - COLLAR
2-20 146197001 R R R THREAD CLAMP ASSY
2-21 $39847001 1M1 h~%F—52232 BOBBIN WINDER MOTOR ASSY
2-21-1 $39908000 11 hexE—2% BOBBIN WINDER MOTOR
2-21-2 152507000 1fv120X1YFD MICRO SWITCH, D
2-21-3 152508000 1|v1 o077 FT -2 MICRO ACTUATOR
2-21-4 152509000 1|+10>a%x%74%E NYLON CONNECTOR, E
2-21-5 552851001 2|E> 82— 3FIL#1854 TERMINAL PIN, #1854
2-22 152645001 1RE>LHHT 1% BOBBIN HOLD PLATE
2-23 062300616 1|+ ~am3xe SCREW, PAN M3X6
2-24 025030236 1es¥HzxFays WASHER, PLAINM 3
2-25 158597001 IR £ 3 VA BOBBIN WINDER STOPPER
2-26 $21103000 11 rw2 =% 2C BOBBIN WINDER HARNESS, C
2-27 $16669000 1|7a5 7 4%205A PROTECTOR, 0.5A
2-28 $31960009 RS AL BOBBIN WINDER COVER
2-29 028260242 2|1\ 2 HFH %226 WASHER, SPRING 2-2.6
2-30 052300606 2[F~NanxES3x6 SCREW, PAN (S/P WASHER) M3X6
2-31 S00505001 2(avyns 703V bma NUT, CAP M4
3 104450109 2|346t>8 RUBBER CAP, 8
4 $41864009 IR P FANNEL RS SETTING PLATE, BOBBIN WINDER ASSY
5 106629002 2|2 A %437 SCREW, SM4.37
151-705-402 151-705-402

-42-



L. %Y B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

L. %) U B8f% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY B A NAME OF PARTS RM
1 $38001001 MHrr¥Uha THREAD TRIMMER CAM
2 014770622 2|7 R A%T6350 K3 SET SCREW, SOCKET (CP) SM6.35
3 $38002001 "L /q4RN )Y 12 SOLENOID SET PLATE
4 060680712 2|\ A > K 437-40X7 SCREW, BIND SM4.37-40X7
5 154599000 LAYV G A= 2 SOLENOID CUSHION
6 502652001 T H % WASHER
7 523836001 PP A A SOLENOID LEVER ASSY
7-1 502654001 v /1 RLN= SOLENOID LEVER
7-2 014680622 1 7F b AxTA377 K3 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 1M7L= L= PUSHING LEVER DRIVING LEVER
9 145478101 11422476 SHOULDER SCREW, SM4.76
10 $38004002 17 Rk L—2byin <i282> |DRIVING LEVERSTOPPER, H=0.3 <Mark2>
10 $38004003 17 FyLN—2bYiy <i2E3> |DRIVING LEVERSTOPPER, H=0.6 <Mark3>
10 $38004004 7 kL= vy <iES4> |DRIVING LEVERSTOPPER, H=0.45 <Mark 4>
1" 018681022 2|7+ +437X10 BOLT, SOCKET SM4.37X10
12 025680132 2|lE3¥HXI A Y437 WASHER, PLAIN S 4.37
13 159905001 1MNrxX1FIAL YR ADJUST SCREW
14 106147002 1|+ r794 NUT, SM7.94
15 $38005001 NI RILIN=TFoF1LY DRIVING LEVER SHAFT
16 231071001 1 X 2I8X15 BUSH, 8X15
18 $41734001 IR T T7ERINZ RETURN SPRING, DRIVING SHAFT
19 048070342 2| b XTJE7 RETAINING RING, E7
20 154596000 M1 r2UDLLNR=2Y LT CUSHION
21 $38006001 NI bFUTRILN-2 3 THREAD TRIMMER DRIVING LEVER ASSY
21-1 $38007001 M rFUTE LN THREAD TRIMMER DRIVING LEVER
21-2 153597001 IIVEE G AL & B LOWER THREAD RETAINER COLLAR
21-3 $30033001 1|82 %357 SHOULDER SCREW, SM3.57
21-4 148813001 217 H = WASHER
| 21-5 106129002 11+ r357 NUT, SM3.57
54 53 51 52 43 | 21-6 028350242 1N #H %235 WASHER, SPRING 2-3.5
| 22 014770622 1|7+ P XRTVB357 K3 SET SCREW, SOCKET (CP) SM#6.35
| 23 S02354001 1avy¥54328 SHOULDERSCREW, B
| 24 100022005 1|+ +595 NUT, SM5.95
I 25 $38008001 I EE N s D THREAD TRIMMER ROD ASSY
l 25-1 $38009001 HER 1=V THREAD TRIMMER ROD
| 25-2 S07512001 HEESE PV ROUND JOINT ASSY, R
I 25-3 100022005 115V k595 NUT, SM5.95
I 26 110233001 1142476 SHOULDER SCREW, SM4.76
| 27 110161004 1+ raze NUT, SM4.76
28 109893002 1¥H % WASHER
29 $38010001 11 rEYLIIN— THREAD TRIMMER LEVER
30 $10195001 1N rFYLIN=SY LEVER SHAFT
31 110367001 1% #H = WASHER, PLAIN SPECIAL 8
32 048060342 1|+ 27E6 RETAINING RING, E6
33 014760622 1|7+ M X %595 SET SCREW, SOCKET SM5.95
34 $11170001 1ex/x SPRING
35 158940001 IRAE %12 SPRING HOOK
36 110233001 HEPE-PI%(] SHOULDER SCREW, SM4.76
37 110161004 11+ ~a76 NUT, SM4.76
38 153484001 1|¥#H %476 WASHER, PLAIN 4.76
39 025680232 1MeS¥HxFa1ma37 WASHER, PLAIN M 4.37
40 S41735001 IR PAZA AN CONNECTIG ROD LEVER ASSY
41 $10202101 HbhLIN= 7 CONNECTING ROD LEVER SHAFT
42 014680422 1|7+ b XA 2T8377K3 SET SCREW, SOCKET (CP) SM4.37
43 $41737001 HAVEE NEEDLE PLATE
44 $38016001 1M1 rxULHY THREAD TRIMMER CONNECTING ROD
45 $10205001 11 Eons 32 MOVABLE KNIFE ASSY
46 $10208001 RS NF2AY: P <t=0.4> |WASHER, MOVABLE KNIFE <t=0.4>
46 $10208002 IR NI ZAY: P <t=05> [WASHER, MOVABLE KNIFE <t=0.5>
118-705-403 118-705-403
-43- -44-




L. 4] B{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

L. k%)) B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

-45-

118-705-403

-46-

REF.NO. CODE Q'TY B XA NAME OF PARTS RV
46 510208003 U EELFZAY P <t=0.6> |WASHER, MOVABLE KNIFE <t=0.6>
47 S00705001 RN PR MOVABLE KNIFE COLLAR
48 510209101 1122322437 SCREW, SM4.37
49 541738001 Haz1n FIXED KNIFE
50 111140002 2|2 %3238 SCREW, SM2.38
51 100032004 2(#35 %437 SCREW, FLAT SM4.37
52 153208002 2|2 x 327837 SCREW, SmM4.37
53 510212101 HNUTFA2E NEEDLE HOLE PLATE, E
54 100360003 2|45 %238 SCREW, FLAT SM2.38
55 228475000 14w 78 K1.9X80 FASTENING BAND, 1.9X80

118-705-403



M . %§# x Bd4%& / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo

M . & X BE{R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo

-47-

-48-

REF.NO. CODE [qQTY Eo A1 NAME OF PARTS RM|
1 541874000 | 1|vu> 5y CYLINDER ASSY
2 $41877001 | 1|1 rzrxsusars THREAD RELEASE CYLINDER PLATE
3 018501436 2(7+ %N ksx14 BOLT, SOCKET Mi5X 14
4 028050246 | 2|24 #1225 WASHER, SPRING 2-5
5 025050236 | 2|e5¥ #2715 WASHER, PLAIN M 5
6 $41878001 | 1|1 ranxs THREAD RELEASE BASE
7 018501636 | 2|7+ # k5x16 BOLT, SOCKET M5X16
8 $11440004 | 1|z7-%2-7 AIRTUBE, 4 (L = 1750)
151-705-406 151-705-406
N . $tI B4 H2%R31% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador N . $t{zEB+&H25R81% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE |QTy DIT NAME OF PARTS RM|
1 $41741000 1MNFEwant 14 DIRCTION SENSOR PLATE
1 2 541742000 1Noooow Y14 UPPER SHAFT SENSOR PLATE
3 4 3 062300512 2|F~33X5 SCREW, PAN M3X5
&Jﬁ) ) é 4 062680812 | 1|+~ 2437-0x8 SCREW, PAN SM4.37-40X8
) ‘
\ {%2
\
I
118-705-501 118-705-501



P. > bO—JFK vy 7 ZAEHR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

P. 3> bBO—JLKy T X%/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

-49-

REF.NO. CODE Q'TY Erxq NAME OF PARTS RV

1 $40438001 7> azviry 3 POWER SUPPLY UNIT ASSY
1-1 $40439001 PP AT VA POWER CIRCUIT BOARD ASSY, A
1-1-1 215769001 1|hrez-23A FUSE, 3A

4-2 1-1-2 152566000 2|Ex-X¢ FUSEC, 2A
1-2 $40440001 1|Fo 4%y 3 POWER CIRCUIT BOARD ASSY, B
1-2-1 153242000 1lez—xs6A FUSE, 6A
1-2-2 157219000 2|H> 21— 5D FUSE 5A-D
1-2-3 152566000 == FUSEC, 2A
2 0A5400806 4| +F N4 24X8DB SCREW, PAN (S/P WASHER) M4X8
3 540445009 Mo ynaz44s3 CONTROL BOX COVER ASSY
3-1 540447000 1|LcpEY -0 LCD MODULE
3-2 154674001 41> 22159 SCREW, SM1.59
3-3 540448000 I B ZAE ] INVERTER
3-4 S40511001 LREAE V7T FADE B PANEL PCB ASSY
3-5 S40455000 HAES R ZATE FATE- 3] INVERTER HARNESS, PANEL
3-6 0A5300605 6|+ F ~NH¥% 33X6DB SCREW, PAN (S5/P WASHER) M3X6
3-7 0A5301005 3| +F+~H4 23X6DB SCREW, PAN (S/P WASHER) M3X6
4 $40451009 1veynazxes ks STAND ASSY, OEPRATION BOX
4-1 $40452009 1vyHnazxas R STAND, OPERATION BOX
4-2 $40499009 A= E=F  PAt SIDE COVER, PANEL
4-3 107321003 1|&> %476 SHOULDER SCREW, SM4.76
4-4 107017002 MNFINZFHX WASHER, WAVE SPRING 6.45
5 $40453000 1|PROM705/S % b 7 2 PROM ASSY, 705 PANEL
6 008400604 4|+ > 2104X6 SCREW, TRUSS M4X6
7 540454000 1icznn-%2 PANEL HARNESS
8 $10409002 1194 % WASHER
9 $10408000 =P RUBBER SHEET
10 $15056001 HUNnayHyIhrLE BOX HOLDER
1 018065036 2|7+ I +6X50 BOLT, SOCKET M6X50
12 014760622 1|7+ b x2T595 SET SCREW, SOCKET SM5.95
13 $40504000 113V k5> 2705 TANSFORMER, THREE PHASE 705
14 018081236 4|7+ K F8X12 BOLT, SOCKET M8X12
15 028080246 Qi H %28 WASHER, SPRING 2-8
16 025080236 die>HHxrF1I8 WASHER, PLAIN M 8
17 $40505000 11542/ —% ZHA POWER SUPPLY HARNESS, HA
18 $41969000 1|F>4>/v—% ZHB POWER SUPPLY HARNESS, HB
19 541964000 117via BUSHING
20 $11763000 1[Z7¢1 701008 SPIRAL, 100S
21 025060336 2|lESHHRxA 16 WASHER, PLAIN L6
22 028060246 2|32 FHx2-6 WASHER, SPRING 2-6
23 021060206 2123+ be NUT, 2 M6

151-705-502 151-705-502

-50-



Q . Z2[LRE4&k / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

Q . Z2/EF81% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presién de aire

-51-

-52-

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
1 S41641000 17148 -L¥aL—-4593 FILTER REGULATOR ASSY
1-1 509231000 £ =714 BALL VALVE, 1/4
1-2 $31169000 flzuraz=z+>8 ELBOW UNION, 8
1-3 153252000 1iPTF—X PT-JOINT
22 1-4 $17028000 Wryyavszq4ys PRESSURE SWITCH
23 2 018061222 2|7 F R b6X12 BOLT, SOCKET M6X12
3 028060242 2{"xH¥Hx2-6 WASHER, SPRING 2-6
4 025060232 2|ESHAHxFaTs WASHER, PLAIN M 6
5 S04891000 1WFashrz=vy 714 MIDDLE NIPPLE, 1/4
— 6 S06857000 1"WxrH>v 2 AIR GUN ASSY
, 6-1 06858000 | 1T 7#> AIRGUN
[ 6-2 $S06859000 1Mfh—k—-2 CURL TUBE
, 8 $31764000 1|Z7+2—-78x280 AIR TUBE, 8 (L = 280)
9 $39113000 11T 75k — 2080650308 AIR TUBE, 0806S (L = 300)
- 10 $41637000 | 1| 7 — 2080650248 AIR TUBE, 0806S (L = 240)
}20-3 5 11 $31170000 | 1|#-xs T-JOINT, 8
[ %m 21 S41631000 "W n7az=vy p177 32 VALVE UNIT ASSY, 17
, Eg;‘ 21-1 $41633000 | 1|v=HK—Jr18 MANIFOLD, 18
! Q%‘% 21-2 S41634000 1 7“7 /“#/77 L—k BLANKING PLATE
[ !aa@ 21-3 $39115000 8|/%LFvQz1151-5 VALVE, VQZ1151-5
| N 21-4 $39116000 | 9|/t TvQziisiss VALVE, VQZ11515-5
{20-2 oo 21-5 $14159000 | 2|rr#1/ss ELBOW, 1/8-8
! ) 21-6 140682001 211L 29 SILENCER
| I&;ﬂ 21-7 504897000 | 4|75 %4 PLUG, 4
| lﬂ’gg 22 018503036 2{7F K +5X30 BOLT, SOCKET M5X30
0.6 e 23 028050246 | 2|/3x ¥ # %25 WASHER, SPRING 2-5
l In”g 25 554482000 - KERILF#12 CORD HOLDER, 12N
{ 201 26 0A5401006 1| ++ %2 24x10DB SCREW, PAN (S/P WASHER ) M4X10
| 27 S04557000 20{/8x> 2 1 PLTIM BAND, PLTIM
| 20-4 28 $11763000 2| Z27¥4 5 M 100S SPIRAL, 1005
| 30 $23747001 2lr7—-7o-73 AIR BLOWER ASSY
(205 31 025050236 | 2|e5¥#HxF175 WASHER, PLAIN M 5
ST T T T 32 028050246 2113x¥H 225 WASHER, SPRING 2-5
‘ 33 021500106 | 2[1223 v +s NUT, 1 M5
l 51 $41938000 1| 74— 2042551058 AIR TUBE, 0425S (L= 1050)
} B 52 $41938000 1|T 74— 2042551058 AIR TUBE, 0425S (L = 1050)
| 23%_4 - ﬁ 53 $41939000 1|z 7+~ 20425% AIRTUBE, 0425S (L=1120)
| A0 55 S41636000 11T 7+ — 2042551008 AIR TUBE, 0425S (L = 1000)
| % 56 508176000 | 1|= 7% — =40 AIR TUBE, 4-0 (L = 980)
| o 57 S08176000 1z7+x-240 AIRTUBE, 4-0 (L =980)
| A 58 S41943000 1{T 7+ — 2042551458 AIR TUBE, 0425S (L = 1450)
| 59 $31706000 1|7 —-F2—74ax1510 AIRTUBE,4(L=1510)
| 60 S41943000 1| 7+~ 2042551458 AIR TUBE, 04255 (L = 1450)
] 61 S31706000 1|T7—Fa—-74x1510 AIRTUBE, 4(L=1510)
[ 62 $41941000 1|7+ — 2042551378 AIR TUBE, 04255 (L=1370)
| 63 541943000 1|T 7% — 2042551458 AIR TUBE, 0425S (L = 1450)
l 64 "$41941000 1| 7+K— 2042551378 AIR TUBE, 0425S (L=1370)
| 65 $31706000 1|z 7-% 21— 74x1510 AIR TUBE, 4 (L= 1510)
| 66 $41940000 | 1|T 7 — 2042551248 AIR TUBE, 04255 (L = 1240)
l 67 $41940000 11T 74+ — X042551248 AIR TUBE, 0425S (L = 1240)
| 68 541938000 11T 71— X042551058 AIR TUBE, 0425S (L = 1050)
l 69 $41939000 | 1| 74— 04255 AIR TUBE, 04255 (L = 1120)
; 70 $14085008 21T 7—Fa2-—-7 AIRTUBE, 4X1160
l 71 $19557000 2laH8221=%>714 MINIATURE UNION, Y4
'\ 72 $41916000 2|T 7k — 2042550228 AIRTUBE, 0425S (L =220)
———————— 75 514085001 20T 7-F2-7 AIRTUBE, 4 (L=82)
77 $33870001 "7 -—F2-7 AIRTUBE, 4 (L=840) BLACK
78 $19557000 1loHga=4>714 MINIATURE UNION, Y4
79 $41935000 1|T 77—k — 2042550358 AIR TUBE, 0425S (L = 350)
151-705-514 151-705-514



Q . ZZIERS1% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presiéon de aire

Q . T[ER1% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

REF.NO. CODE [qTvy B XA NAME OF PARTS R
80 $41937000 1|z 7 -k — 20482550608 AIR TUBE, 0425S (L = 600)
81 062302506 1 SCREW, PAN M3X25
66 f 67 69 82 021300206 112024 Y 13 NUT, 2 M3
22 ~Ch Tﬁﬁk;47
23 L.LUE/J o <N RRSyVRER> <For Belt slack equipment Assy >
20 $41632000 1 7azyrisy 3 VALVE UNIT ASSY, 18
20 20-1 $41633000 1|==k—JF18 MANIFOLD, 18
20-2 $39115000 9|/\LFVQZ1151-5 VALVE, VQZ1151-5
o — 20-3 $39116000 |  9|/<17vQz11515-5 VALVE, VQZ11515-5
[ '20 4 | 20-4 $14159000 | 2 ELBOW, 1/8-8
| 20-5 20-2 , 20-5 140682001 2 SILENCER
} I 20-6 504897000 | 3 PLUG, 4
| b !
120364 J° |1 o= |
Sl 5 H HPe ] |
| MO S
| &8y {203 )
I - SO : /.
R [
| ~Q0 g
ﬁ »
| o BS s
Pl |
| B |
HG
120-6 [0 E
| 90-1—L
: ) !
| 204—j®ﬂ§
I
(2057 %
bty gt
I 21-6
I 21-5
| 24— ]
' B
| ~ S
I e
I
[
|
I
I
| 3
I
I
I
[
I
I
|
[
[
N
151-705-514 151-705-514

-53-

-54-




R1. LSRR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique

/ Mecanismo del equipo de alimentacién de corriente

R1 . Ei&5R81% / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

151-705-515

REF.NO. CODE Q'TY ELXq NAME OF PARTS RMVY
1 $16566000 219-02977> COOLING FAN
2 $32294001 8|7+ K b ax3s BOLT, SOCKET M4X35
3 021400206 8|23+ ta NUT, 2 M4
4 $38819000 1| 7L —HEA33/5 BREAKER, EA33/5
5 $38820000 2|7v3a35 BUSHING, 35
6 $10333000 2|77>a-FR FAN CORD
7 152510000 3la-FrFvia CORD BUSH
9 $40456000 1[RS-XY/N—% 2 RS-XY HARNESS
10 540457000 1ovovnon-%2 SYNCHRONIZER HARNESS
1 $40458000 2|ACDR/N— % R ACDR HARNESS
13 $40460000 11T Nn—%2%732 VALVE HARNESS ASSY
14 $40461000 1> 3 SENSOR ASSY
14-1 $40462000 6|t HaGL12L SENSOR, GL-12L
14-2 $40500000 RV P FATE 38 SET SENSOR HARNESS
14-3 $41961000 1| 7vy3asswin—2 X PRESSURE SWITCH HARNESS
14-4 541963000 1v—FFUswihn—2 R SWITCH HARNESS, LOOP FOLD
15 $40437000 6|t v+ SENSOR BRACKET
16 062301006 6|+ ~23Xx10 SCREW, PAN M3X10
17 540464000 1|1F>4 > =2 AMA POWER SUPPLY HARNESS, MA
18 $40467000 2 |ACDR-POW/N— R X ACDR-POWER SUPPLY HARNESS
19 540468000 2 |ACDR-SIG/N— X R ACDR-SIGNAL HARNESS
20 $40508000 2|ACDRF > H L/ —Z AA ACDR-POWER SUPPLY HARNESS, A
21 $41972000 2|ACDRF >4 > /N — % ZB ACDR-POWER SUPPLY HARNESS, B
22 S40510000 1|F> 42/ =% XFDF POWER SUPPLY HARNESS, FDF
23 $41967000 1|FoHrn—2ZFA POWER SUPPLY HARNESS, FA
24 $40469000 1|PROMX 1> 7 3 PROM MAIN ASSY
25 $40470000 1|PROMXY % 1 > PROM, XY1
26 S40471000 1[PROMXYE — 2 PROM, XY2
27 S40472000 1|28 — PSWHA—32 R START SWITCH HARNESS
30 $43402000 1vFrr1yF SENSOR ASSY
30-1 $40462000 1> #6121 SENSOR, GL-12L
31 $40437000 tle>Hh+ry SENSOR BRACKET
32 S$40463000 2|t > H¥GL-12L-A SENSOR, GL-12L-A
33 540437000 21 Hh+ry SENSOR BRACKET
34 062300806 2|+ ~203X8 SCREW, PAN M3X8
35 S$11816000 1175 > FNK-2N CLAMP, NK-2N
36 0A5400806 1|+ +~XY¥%7 34X8DB SCREW, PAN (S/P WASHER) M4X8
50 $40485001 1WFEMNXEZ- ALY FIZ HAND START SWITCH ASSY
50-1 540449001 Tjsw~—2 SWITCH BASE
50-2 520871001 17ErRAVFIZ HAND SWITCH ASSY
50-3 0A5301405 2|+ ~H¥ % 33X14DB SCREW, PAN (S/P WASHER) M3X14
50-4 $40491001 1lswsix SPRING, SWITCH
50-5 $32294001 1|7+ # bax3s BOLT, SOCKET M4X35
50-6 154514001 1z~x—4- SPACER
50-7 021400216 112>2+Y ba NUT, 2 M4
50-8 025040236 2|ESHHRFLI4 WASHER, PLAIN M 4
50-9 102707002 2|1 H = WASHER, PLAIN 4
50-10 018400636 1|7+ K +axe BOLT, SOCKET M4X6
50-11 021400216 122+ ba NUT, 2 M4
50-12 $10243000 2(F+10>% 5> FNK-3N CORD HOLDER, NK-3N
50-13 060300612 2|/81 > K M3X6 SCREW, BIND M3X6
50-14 $40492001 1swb/ii—% 3 SWITCH LEVER ASSY
50-14-1 540493001 T{swL/s— SWITCH LEVER
50-14-2 $40494000 tlsw vy o SWITCH CAP
50-14-3 062301005 1|#+~33x10 SCREW, PAN M3X10
50-14-4 021300303 11+ +3923 NUT, 3 M3
50-15 S07370102 14> %2595 SHOULDER SCREW, SM5.95
50-16 153113001 1A ZAMFH R THRUST WASHER
50-17 $03695001 145 %6 WASHER, PLAIN 6

151-705-515




R1. TSR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de ['equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

R1. ELESER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

74

50-23 %
50-8 5070

508
50-12.1 S 6.

S

151-705-515

-58-

REF.NO. CODE Q'TY B Xxo NAME OF PARTS RM
50-18 540495001 1|swh/— SWITCH COVER
50-19 008300604 6|+ k> 2203xX6 SCREW, TRUSS M3X6
50-20 018502036 2|7+ I k5X20 BOLT, SOCKET M5X20
50-21 025050236 2| HRFIYS WASHER, PLAINM 5
50-22 152863001 2|7vv3>has— CUSHION COLLAR
50-23 106588003 1+ k595 NUT, SM5.95
51 149547000 1[a-FA9zx CORD HOLDER, 4N
52 $00480000 2|2—- FFRILF#5 CORD HOLDER, 5N
53 052400806 2|F N3 ES4xX8 SCREW, PAN (S/P WASHER) M4X8
54 525567000 12— FFILF#8 CORD HOLDER, 6N
55 052400806 1|+~a/1 %z 54axs SCREW, PAN (5/P WASHER) M4X8
56 554482000 Ha—- KR a#12 CORD HOLDER, 12N
57 052400806 11~/ %k 54x8 SCREW, PAN (S/P WASHER) M4X8
58 $11763000 1251 51008 SPIRAL, 100S
60 $40513009 1TlemOy 75w 2 EM-LOCK SWITCH ASSY
60-1 $32111009 TlEMOY 75w/ EM-LOCK SWITCH BOX
60-2 $32112009 TlEmMOY 7Sswh /N — EM-LOCK SWITCH COVER
60-3 008300604 2|+ F>2303X6 SCREW, TRUSS M3X6
60-4 $32335000 1/SW-AVS311N SWITCH, AVS311N
60-5 S40473000 T[EMOY 7SW/A— 3 R EM-LOCK SWITCH HARNESS
61 540474000 1[emsw/v— % R EM-SWITCH HARNESS
62 062710812 2|+ ~0476-32X8 SCREW, PAN SM4.76-32X8
67 540475000 1acH —FKE—-%100 AC-SERVO MOTOR, 100
68 018301236 4|7+ KN F3X12 BOLT, SOCKET M3X12
69 $40476000 TACH - KE~-%2750 AC-SERVO MOTOR, 750
70 018501636 4{ 7+ KN F5X16 BOLT, SOCKET M5X16
71 540477000 1{ACY — £ DR100 AC-SERVO, DR100
72 $40478000 1|acYy — K DR750 AC-SERVO, DR750
74 S04557000 | 20|/x> & 1PLTIM BAND, PLTIM
76 540486000 1|FrHposwy 2 POWER SUPPLY SWITCH ASSY
77 $40509000 IR A TATE P BOBBIN WINDER HARNESS
78 $11733000 2|7 —Z2+>1700 GROUND WIRE, 1700
79 $38145000 1l7—2+>2 GROUND WIRE, 2
80 $40497000 1rF—2124844% EARTH INDUCTER
81 S40481000 M rFUILFIIN-—%2R EXTENDED HARNESS, THR. TRIMMER
87 540503000 1|eEmcBOX” 3 BOX ASSY, EMC
88 0AS5401006 4|+ ~NH¥7 24X10DB SCREW, PAN (5/P WASHER) M4X10
89 $41965001 AN RIS L i ] DRIVER SUPPORT PLATE
91 018401236 10| 7+ FI rax12 BOLT, SOCKET M4X12
92 028040246 | 10|\ x¥H %24 WASHER, SPRING 2-4
93 025040236 | 10|ES>#HxFama WASHER, PLAIN M 4
94 541889001 T[swrUysraa SWITCH SETTING PLATE
95 018400836 2{7F®I kaxs BOLT, SOCKET M4X8
96 028040246 2|2 ¥ H2x2-4 WASHER, SPRING 2-4
97 025040236 2|le>H¥HxF194 WASHER, PLAIN M 4
98 018400836 2|7+ K +axs BOLT, SOCKET M4X8
99 028040246 2|12 YH k24 WASHER, SPRING 2-4
100 025040236 2IESH¥HRxF1I4 WASHER, PLAINM 4
101 157270101 2|[7—AXa3-FK%3D GROUND WIRE ASSY, D
102 150357001 212-F%25>713 CORD CLAMP, 13-L
103 S09142000 | 26|a—K25>720L CORD CLAMP, 20-L
104 $31760000 7ICKs7 5 > 726l CORD CLAMP, 26L
105 $17024000 5|cksv 5> F20-H CORD CLAMP, 20-H
106 S00470000 2|3 - KRN —-#16 CORD HOLDER, 16N
107 031451603 2|7 T XT45X16 WOOD SCREW, ROUND M4.5X16
109 018402036 1|7+ F I +ax20 BOLT, SOCKET M4X20
110 021400206 1222+v ba NUT, 2 M4
111 052400606 2|+ ~Xa3/8%xkES54X6 SCREW, PAN (5/P WASHER) M4X6
112 052401605 1|+F~Na3/32E54x16 SCREW, PAN (S/P WASHER) M4X16
113 $00554000 | 12|{#FK— r6Ns SUPPORT, 6NS

151-705-515



R2 . B FREF / Power supply equipment mechanism / Stromversorgung

/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

R2 . E4&MmREA1%R / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |QTy b A NAME OF PARTS RM
1 $41975000 | 1|/ zE—45x% 3 PULSE MOTOR ASSY, X
2 $41976000 | 1[/xwzE—45Y% 3 PULSE MOTOR ASSY, Y
3 018401222 | 8|7+ #u rax12 BOLT, SOCKET M4X12
6 S40431000 | 1|rmTer¥s3 HEAD SENSOR ASSY
6-1 $40432000 | 1|#>FrtrHxn—22 HOME POSITION SENSOR HARNESS, X
6-2 $40433000 | 1|FrFoer#yn—z2 HOME POSITION SENSOR HARNESS, Y
7 062300412 | 4|r~73xa SCREW, PAN M3X4
11 117150001 | 2|a—r#4Th% CORD SUPPORT
12 062670512 | 2|3 ~2357-20x5 SCREW, PAN SM3.57-40X5
13-1 $38144000 | 1|1 rxuviLs1rs3 THREAD TRIMMER SOLENOID ASSY
13-2 $38146000 | 1|3%%%3191-04R CONNECTOR 3191-04R
32 S40435000 | 1|e>#43 SENSOR ASSY
32-1 S40436000 | 1|€>#a6LaL SENSOR, GL-12L
33 S40437000 | 1|e>#nF4 SENSOR BRACKET
34 062300806 | 1|+~z3xs SCREW, PAN M3X8
35 $41964000 | 1|7v:a BUSHING
118-705-515 118-705-515
S. (TEBEERR (4 72 3 > 88&)/ Attachment set (Option parts) S. fTBEERR (+ 7 3 > 84 / Attachment set (Option parts)
/ Anbausatz (Sonderzubehér) / Jeu d'accessoires (Pieces en option) / Anbausatz (Sonderzubehér) / Jeu d'accessoires (Piéces en option)
/Juego de fijacion (Piezas opcionales) / Juego de fijacién (Piezas opcionales)
REF.NO. CODE |QTy B A NAME OF PARTS RM
<Ih—Ty MEMA> <FOR LOOP SET DETECTOR >
15 $41959001 | 1|lv—-7er¥ey ks s LOOP SET SENSOR ASSY
15-5 % 15-1 S41628001 | 1|erH-2v 141 SENSOR SUPPORT PLATE, 1
154 ; j 15-2 $41629001 | 1ler¥—v 1452 SENSOR SUPPORT PLATE, 2
153 LRI L 15-3 018400636 | 4|77 #L h4xe BOLT, SOCKET M4X6
15-4 028040246 | 4|1z H %24 WASHER, SPRING 2-4
1 3 15-5 025040236 | 4les9sx72a WASHER, PLAIN M 4
| S A 15-6 $31930000 11759 7€4 FLAP SENSOR
15-7 [? s 15-7 062301006 | 2|#~33x10 SCREW, PAN M3X10
\ ! 15-8 028030246 | 2[/xx¥ #3223 WASHER, SPRING 2-3
| ' 15-9 025030236 | 2|e>¥szFavs WASHER, PLAIN M 3
15-6 2 I\ ! 15-10 021300206 | 2[2>3+v 3 NUT, 2 M3
\ ») Ol
78) - \“\F‘ }‘.'J
15-2 c \.
o159
K158 1 ’
&—15-10 !
f/
155 o
15-4 =
15-3
151-705-940 151-705-940

-59-



T. 7> b ZEARRER / Printed circuit board mechanism/ Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

T. 7> b ZEARBIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

61-

-62-

REF.NO. CODE |qTY Bl Ao NAME OF PARTS RMY
<X-Yi& ) E4RA > <For Print Circuit Board for "X-Y Feeding” >
1 $38151001 1R B P AR I MAIN CIRCUIT BOARD ASSY
1-1 538154000 41BIPICSLA4390 BIPICSLA4390
1-2 $38155000 3 |MOSFET2SK 1306 MOSFET25K 1306
1-3 $38164000 6 |MOSFET25K1937 MOSFET25K 1937
1-4 $33849000 8|FRDT L 1 D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 1 |DIPSWDSS708 DIP SWITCH:DSS708
1-6 0A4301005 27|+ F~NH¥ 2 23X10DA SCREW, PAN (S/P WASHER) M3X10
<XAEEHE> < For Main Print Circuit Board >
2 S40489001 T ATF N2 MAIN PCB ASSY
151-705-518 151-705-518
U . ERERABSARALR / Machine head parts/ Teile des maschinenoberteils U . SEERERS AR / Machine head parts/ Teile des maschinenoberteils
/ Pieces supérieures de la machine / Piezas de |a cabeza de la maquina / Piéces supérieures de la machine / Piezas de la cabeza de la maquina
REF.NO. CODE Q'TY XA NAME OF PARTS RM
1 541881000 1|\ AV 7TV T19 COUPRING, 19
2 541882001 1IN KT =) HAND PULLEY
3 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
4 S41883009 1H7S09F—5—-H/N— UPPER SHAFT MOTOR COVER
5 008400604 41+ S5 X 204X6 SCREW, TRUSS M4X6
6 541884001 1"Ww—TF7ora LOOP GUIDE
7 018401222 2|7 F KN k4x12 BOLT, SOCKET M4X12
8 146354001 21 Hx WASHER, PLAIN 5
151-705-601 151-705-601



V. EhH AR / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

V. B/ H &% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE |qQTY Erxq NAME OF PARTS RM
<HiHA> <FOR EXPORT>
1 $41885009 | 1| STAND FRAME ASSY, |
1-2 $41894001 | 4 ADJUST SCREW, L
43 $41899009 | 2| SUB-STAND, A
55 $24194009 | 2| BEAM END CAP
<EMA> <FOR JAPAN ONLY >
1 $41886009 | 1[#vsIL—L23D |
1-2 $41893001 | 4[Fameviays |
43 $41900009 | 2{xv3x¥ss  [eeeemeeceeees
55 $24194009 | 2[(nUTikxvyT [
———————————————————— T T T o T ISR PENpE
1-1 $41887009 | 1|*¥s7L—-4 STAND FRAME
13 021200203 | 4[+v r2v320 NUT, 2 M20
1-4 152393200 | 4|*vzs- CASTER
1-5 021160303 | 4|rv k32316 NUT, 3M16
1-6 133172003 | 1|775%> 41 OIL BRACKET
1.7 062501006 | 1|+ ~25x10 SCREW, PAN M5X10
4 $41888009 | 1|7— 7705 TABLE, 705
6 018082036 | 4|74 F8x20 BOLT, SOCKET M8X20
7 025080236 | 4|cS>¥#HxF2ms WASHER, PLAIN M 8
8 028080246 | 4|z #zx28 WASHER, SPRING 2-8
9 $41890009 | 1|v7 x> nii- SIDE COVER
10 018400836 | 6|7+ kaxs BOLT, SOCKET M4X8
11 025040236 | 6|c>+¥#HxF1ma WASHER, PLAIN M 4
12 028040246 | 6|/ <2+ # %24 WASHER, SPRING 2-4
13 008400604 | 5|+ +5214x6 SCREW, TRUSS M4X6
14 $41891001 | 2{rE525— DOOR STAY
15 521306001 | 4l#>xvs STUD SCREW 6
16 $41892009 | 1|1 g x> hii- REAR COVER
17 008400604 | 6|+ 5 2 a4xs SCREW, TRUSS M4X6
24 S15158009 [ 13T /4 -2 ACCESSORY CASE
25 $02740000 | 1|{7Trk FELT
26 $02739000 | 1|34avivsr-7 RUBBER MAGNET TAPE
27 039411215 |  2[1+r52&vErax12 TAPPING SCREW, TRUSS 1 M4X12
30 $41895001 | 1|s# v~z CHAIN ASSY
31 $41909000 | 1[7v % HOOK
39 $41896000 | 1|7-=z214L GROUND PLATE, L
40 $41897000 | 1|7-=z 4R GROUND PLATE, R
44 018081636 | 4|7+ % r8xi6 BOLT, SOCKET M8X16
45 025080236 | 4|eS>+##HxF2rs WASHER, PLAIN M 8
46 028080246 | 4|1 z+#x28 WASHER, SPRING 2-8
48 $01265001 | 2|L~n#4 3 LEVEL ADJUSTER ASSY
48-1 $01004000 | 2|#+v~ 34O RUBBER
48-2 153769001 | 2|L~n¥ LEVEL ADJUSTER
48-3 022120306 | 2|+v r3va12 NUT, 3 M12
49 022120306 | 2|+ r3v 212 NUT, 3M12
<> <3-PHASE FOR EXPORT >
41 $41898009 | 1| TRANSFORMER COVER, THREE PHASE
42 008400604 | 8| SCREW, TRUSS M4X6
50 T TT01oL T8 | — SETTING PLATE, TRANSFORMER
51 ORE:10T b T3 Y — BOLT, SOCKET M6X12
52 AP X1 ] (— WASHER, PLAIN M 6
qe 53 028060246 | 4| WASHER, SPRING 2-6

-63-

151-705-652

-64-

151-705-652



W . HBEBRR (F 72 3 > BB&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) /Jeu d’accessoires (Piéces en option)

/Juego de fijacion (Piezas opcionales)

W . TREERR (4 7 2 3 > B8&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehor) / Jeu d’'accessoires (Piéces en option)
/Juego de fijacién (Piezas opcionales)

m‘@

10-2

10-15

&——10-17
® 10-16

:?

\@%\

10-6

10-11 10-13

@

10-21-1

10-3 10-7

10-23

-65-

151-705-940

REF.NO. CODE Q'TY Erxq NAME OF PARTS RM
<EBHN-TIFAZZA v F> < Hand operation SW for folding the loop >
1 541639001 1N FEYRZRIYFUDIER HAND SET SWITCH UNIT
1-1 $41640001 1AL ReEY b XAYF7 2 HAND SET SWITCH ASSY
1-1-1 541638001 1 FR1VYFEA HAND SWITCH BASE
1-1-2 $14972001 1/ Fswh/ = HAND SWITCH COVER
1-1-3 $40496000 1 kswy 2 HAND SWITCH ASSY
1-1-4 008300604 2[+ r>2203x6 SCREW, TRUSS M3X6
1-2 018400636 2|7+ #H b axe BOLT, SOCKET M4X6
1-3 028040246 2|82 H x2-4 WASHER, SPRING 2-4
1-4 S04557000 3|1/ 2 A PLTIM BAND, PLTIM
<Ny BLEBRE> < Clipping Disposal Funnel Assembly >
8 $41906001 HEX NIV EDPEEE CLIPPING DISPOSAL FUNNEL ASSY
8-1 541907001 233094 N= CLOTH SUPPORT BAR
8-2 018065022 4|7+ KL k6X50 BOLT, SOCKET M6X50
8-3 028060242 A{Rx¥Hx2-6 WASHER, SPRING 2-6
8-4 118735002 41¥ 74 % WASHER
8-5 541908001 HxUsxv3yU240 CLIPPING DISPOSAL FUNNEL
< ERIMhRIESE > <Upper Tr. Breakage Detector Assembly >
10 540520009 19714 b¥L s 5532 UPPER THREAD BREAKAGE DETECTOR ASSY
10-1 $09400009 rUursaa SETTING BRACKET
10-2 $09401001 APE PP FULCRUM SHAFT
10-3 025030233 AleS¥HZxF1I3 WASHER, PLAIN M 3
10-4 028030243 2|\ HFH %23 WASHER, SPRING 2-3
10-5 021300103 2(+v 123 NUT, 1 M3
10-6 $09402101 2|7 -1U-— PULLEY
10-7 048020342 2| b XxTE2 RETAINING RING, E2
10-8 $40519000 L R - THREAD BREAKAGE SESOR ASSY
10-9 062300616 4|F~NaMm3X6 SCREW, PAN M3X6
10-10 028030243 A(NZHHx2-3 WASHER, SPRING 2-3
10-11 500480000 13— FERILF#S CORD HOLDER, 5N
10-12 062400616 1|+ ~2aMaxe SCREW, PAN M4X6
10-13 025040233 Mes¥HxF14 WASHER, PLAIN M 4
10-14 $09403009 1 hii- COVER
10-15 062300616 2|#+ ~aM3X6 SCREW, PAN M3X6
10-16 025030233 2{e5¥HxF2y3 WASHER, PLAIN M 3
10-17 028030243 2\ H %23 WASHER, SPRING 2-3
10-18 503566001 1\ x>181rn4 FACE PLATE THREAD HOOK
10-19 052400806 1r~anzxes5axs SCREW, PAN (S/P WASHER) M4X8
10-20 021400202 122+ ra NUT, 2 M4
10-21 183377001 217LFooar732A PRE-TENSION ASSY, A
10-21-1 S02611001 2(1 b7eFA THREAD GUIDE
10-21-2 502612001 204 b PoFaFIAYIRY PRE-TENSION STUD
10-21-3 144504001 211 bNFLFAIY S THREAD GUIDE DISC
10-21-4 154560001 2{7L7ryariizxa SPRING, PRE-TENSION (A)
10-22 014500522 27+ b AR USRS SET SCREW, SOCKET (CP) M5
10-23 504557000 1|78 2 4PLTIM BAND, PLTIM
1 062761212 2|+~ 3595-28X12 SCREW, PAN SM5.95-28X12
12 025060232 4lES¥HxFIYe WASHER, PLAIN M 6
13 100022005 2(+v +5.95 NUT, SM5.95
151-705-940

-66-



7. 1B SRE% / Accessories / Zubehor / Accessoires / Accesorios

Z. 1B 5uRE{R / Accessories / Zubehor / Accessoires / Accesorios

-67-

-68-

REF.NO. CODE [qTY L x4 NAME OF PARTS RM
1 541803001 ECVRE FEED PLATE
2 $41901009 | 1|vv35% = HEAD REST ASSY
3 114483002 | 1|KUA15-43 OILER ASSY
4 154702101 Hrrnzry OIL TANK
5 149796001 Naak—2nFTy% AIR TUBE WITH CONNECTOR
20 6 107779001 1| =¥+ 6X7 WRENCH, 6X7
£1PIRE56 mmbl kA 7 142205001 1|{=27v+7x8 WRENCH, 7X8
/ For Stitch interval 8 100887001 1|{x/7548x9 WRENCH, 8X9
Min. 56mm 9 107780001 1|z v 10x12 WRENCH, 10X12
10 142002001 1en o %M 212 HEXAGONAL WRENCH, 2
11 154125001 1l6n 7 K9 2nF25 HEXAGONAL WRENCH, 2.5
12 142721001 1en o £y 2553 HEXAGONAL WRENCH, 3
13 118064001 1len o % 25F4 HEXAGONAL WRENCH, 4
16 14 150335001 1en s &y 255 HEXAGONAL WRENCH, 5
39 40 ? 15 122991000 | 1|7V erKxyu740 ACCESSORY BAG
s 2 16 120192000 1INO1ISR Y 74O PE. BAG, 78X80
, 6 17 S02767309 | 1|1 k%7414 3I3THF COTTON STAND ASSY, 3THF
% g} 17-1 150189109 | 1|754 v + COTTON STAND BASE
17-2 502773001 1755y rasey b COTTON STAND BRACKET SCREW SET
17-2-1 062060806 | 2|+~a6xs8 SCREW, PAN M6X8
TP 17-2-2 031452206 | 3| E44a5x22 WOOD SCREW, ROUND M4.5X22
18 32 17-3 150180001 | 3|94+ SPOOL STAND BASE
} ) ; & 17-4 150182000 | 3|z7-n=wvr SPOOL MAT
/For "BM Support slide shaft 17-5 126863001 | 3|x7-nsvoas SPOOL CUSHION
a1 17-6 $04109001 e rPoF A FTEY THREAD GUIDE SUPPORT BAR
17-7 142997001 e r7oF13 THREAD GUIDE, 3
/ 17-8 540639001 1asans7svyrv4s COLUMN PIPE WITH CAP
17-8-1 150172003 | 1|a54ns7 COLUMN PIPE
% 17-9 150173003 | 1|a54vas>t COLUMN JOINT
45 17-10 $21798001 | 3|z27-nzstv r SPOOL SCREW SET
17-10-1 150179002 | 3|z7-A 78 SPOOL SHAFT, B
17-10-2 028050246 | 3|/x#H 225 WASHER, SPRING 2-5
17-10-3 021500106 | 3[1>3+Y ks NUT, 1 M5
17-11 150185009 | 1|4 rPLF RN S - THREAD GUIDE HOLDER
17-12 138843001 IEEEE L 22 JOINT
17-13 150188009 | 1|27 —LFAd—HHIA SPOOL HOLDER SUPPORT, A
17-14 $02779009 | 1|27 —nKkns—3 SPOOL HOLDER, 3
17-6 1718.3 17-15 $02788009 | 1|RLY KA H—4 33 THREAD HANGER ASSY, 3
6%) 17-18-1 17-15-2 ] 17-15-1 $02789009 | 1|zLvEnLH—3 THREAD HANGER, 3
17-12 17153 ‘7'17‘j 17-15-2 150183000 | 3|« kHons -4 THREAD HANGER BASE
50 51 52 >3 @ e 17-171ds b | 17-15-3 142990001 | 3|xLvrkIvea THREAD BUSH
I ‘7-92% 17-16 150172003 | 1|35 4n17 COLUMN PIPE
17-18-2 |_P—17-11 17-17 $40641001 HRT-LSo2T€Y bA SPOOL SCREW SET, A
17-10-1 17-17-1 17-17-1 021500106 | 4|1>21F+V k5 NUT, 1 M5
17-7 l ——17-16 17-17-2 $37038001 1|+ ~aE54s5x14 SCREW, PAN (P WASHER) M5X14
17-17-3 $37037001 1[+~3E545x32 SCREW, PAN (P WASHER) M5X32
:;j i3 —~ Jg*” 17-17-4 062501406 | 2|+~as5x14 SCREW, PAN M5X14
173 . / 17-18 540643001 1ELE—YEF29€Y b HOLDER JOINT SCREW SET
%a/f 17-18-1 014060632 | 2|7+ bk x6x6% % 3 SET SCREW, SOCKET (CP) M6X6
VST g3t 1722 17-18-2 021500106 | 1|1v25v ks NUT, 1 M5
el 4 “w 1791 @171 17-18-3 $37037001 1|+ ~3E3545x32 SCREW, PAN (P WASHER) M5X32
17-19-2 o710 =X 17-19 $40644001 | 1[RLHA-VEF2TEY HOLDER JOINT SCREW SET
17-13 o 17-19-1 021500106 | 1132+ ks NUT, 1 M5
17-19-2 031452206 | 1|=LE4a5x22 WOOD SCREW, ROUND M4.5X22
17-19-3 062501006 | 1|+ ~asx10 SCREW, PAN M5X10
OHEROBMIEETIIENHYET, © Les détails des accessoires inclus sont sujets & des changements.
© The details of included accessories are subject to change. © Los detalles des accesorios incluidos pueden variar.
© Anderungen in der Aufstellung der Mitgelieferten
Zubehére sind vorbehalten.
151-705-910 151-705-910



7. {TESEE% / Accessories / Zubehor / Accessoires / Accesorios

Z . [T SR1& / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY ErAA NAME OF PARTS RM
18 541903001 AV o NEEDLE HOLE JIG
31 $15665001 41K E LA BOBBIN, LA
32 $37928419 122>/ )DPI7NY197 2 NEEDLE DP17NY (#19) ASSY
35 S08170001 zHizxo~7L SCREW DRIVER, Z-STEEL
36 $23926001 1| R%#5 WRENCH, 5
20 37 $14696001 1{R75+11x13 WRENCH,11X13
$PIRE56 mmLLE A 38 154760001 1R RIsFIN4 T PIPE WRENCH
/ For Stitch interval 39 118837001 1% ¥ <7 23.4X70 SCREW DRIVER, 3.4X70
Min. 56mm 40 101572101 1[% U =7255%190 SCREW DRIVER, 5.5X190
41 $41623001 2|k -2 718L FORK SHAFT, 1.8L
42 541624001 2|1R7—72718S FORK SHAFT, 1.85
50 215769001 1|h>Ea—23A FUSE, 3A
51 152566000 3lea—-X¢C FUSE C, 2A
52 153242000 1iE 2 —X6A FUSE, 6A
9 16 53 157219000 | 2[#>E2—X5AD FUSE, 5A
8 < $tRIBES56 mmLl LA > <For Stitch interval Min. 56mm >
6 20 $41605001 HyxTH1 K158 UPPER GUIDE PLATE, B
%9 <BMZIZ5{ Kehf> <For "BM Support slide shaft” >
— 19 012400436 H7FrESax4 SET SCREW, SOCKET (FT) M4X4
BM%IT 254 K#h/A
19—8 32
/For “"BM Support slide shaft” %{
)
a2
17-17-1 17-8
17-15-1 . 17-17.2
S
17:6 ®o 17-8-1
5%) 17181 | 17-152 17-18-3
17-12 17153 17-17-4
50 51 52 53 / 17-17-1-1s y
@ 17-9-— >
/ | 17-18-2-grgF 17-11
17-17-1
e 17-10-1 1716
75— 17-17-3
174 =
17-3 7/
17-19-1—87 TS 17-14
“Tuz-193 | 1722
17192 || @17-102 1721 171
1713 17-10-3 2
ONERDEAMIBEE TSI ENHIET, © Les détails des accessoires inclus sont sujets & des changements.
© The details of included accessories are subject to change. © Los detalles des accesorios incluidos pueden variar.
© Anderungen in der Aufstellung der Mitgelieferten
Zubehére sind vorbehalten.
151-705-910 151-705-910

-69- -70-



Gal.# 7 < 3  8B&/ Option parts/ Sonderzubehdr / Piéces en option / Piezas opcionales

Ga2 .7 7 < 3 > EB&4/ Option parts/ Sonderzubehor / Piéces en option / Piezas opcionales

REF.NO.

CODE

NAME OF PARTS

$10211001

$HAA

NEEDLE HOLE PLATE, A

529997001

#tX4D

NEEDLE HOLE PLATE, D

510212101

#RMRE

NEEDLE HOLE PLATE, E

530925001

§19CHRED

NEEDLE HOLE PLATE, ED

510213001

$HHRF

NEEDLE HOLE PLATE, F

530926001

#1VIRFD

NEEDLE HOLE PLATE, FD

530450001

#tRH

NEEDLE HOLE PLATE, H

525127001

$tRHEL

NEEDLE HOLE PLATE, L

-71-

151-705-403

REF.NO. CODE £% /NAME OF PARTS L (mm)
10 $41803001 3% ¢) #% / FEED PLATE 0
41 $41803041 1 a1
42 541803042 1 42
43 $41803043 1 43
a4 $41803044 0 a4
45 $41803045 1 45
46 $41803046 1 46
47 541803047 0 47
48 $41803048 0 48
49 541803049 1 49
50 $41803050 1 50
51 $41803051 1 51
52 $41803052 0 52
53 $41803053 1 53
54 $41803054 0 54
55 541803055 1 55
56 541803056 1 56
57 541803057 1 57
58 $41803058 1 58
59 $41803059 1 59
60 $41803060 1 60
61 $41803061 1 61
62 $41803062 1 62
63 $41803063 1 63
64 541803064 1 64
65 $41803065 0 65
66 $41803066 1 66
67 $41803067 0 67
68 541803068 1 68
69 $41803069 1 69
70 $41803070 1 70

151-705
-72-




Wa1.EEF NJL /Warning labels/ Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

-73-

faf./Name of parts Size(mm) Code
A Sraersten |ES AL - ] 40X64 | S38353-001
AL
4\DANGER AGEFAHR 4 DANGER APELIGRO h k
INEE Label, elec. shoc 35x118 | $38352-001
R N R 4 lang.
40 X 64 $38357-001
AXR
BL<BATIINETS, . - .
A BIEFEE T NV - BASH]
R
52 X 84 $38357-002
B CAUTION 40X 64 $38571-001
o iy Label, operation(BAS)
= 52 X 84 $38571-002
I A '! }
TR & SETG =218/
EE e 72 X 1-001
e Label, high temp. 2%59 538351-00
AL_mEmmnmn
ACAUTION
e & BABIERET )V
L e Label, pinch 40x84 | 538355001
151-705-515

Waz2.

EE 2 ~NJU /Warning labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

-74-

&at/Name of parts Size{mm) Code
R

D= TR—=7 1L=16
Mark, injury R=0.8 S36924-001

le—L —>

< REIw—2
Mark, atrow 10%X30 | $37058-001
PEY—7

P E Mark. PE 75%12.5 | $37059-001
T—ARI—7
Mark, grounding ¢12 $37060-001
151-705-515




